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Report No. : BTL-FCCP-7-2212T004
Equipment : Computer
Model Name : SCN-100-9, SCN-100-9xxxXXXXXXXXXXXXX (Where “x” may be any

“_n

alphanumeric character, “-” or blank for marketing purpose and no impact
safety related critical components and constructions)

Brand Name | (1) ADVANTECH or AD\.\NTECH

Applicant : Advantech Co., Ltd.

Address : No.1, Alley 20, Lane 26, Rueiguang Road, Neihu District, Taipei 11491,
Taiwan.

Radio Function : WCDMABand IV & LTE Band 4, 7, 12, 13, 41, 66, 7C, 41C

FCC Rule Part(s) : FCC CFR Title 47, Part 27, Subpart L

FCC CFR Title 47, Part 27, Subpart M
FCC CFR Title 47, Part 27, Subpart H
FCC CFR Title 47, Part 27, Subpart F

Date of Receipt 1 2022/12/9
Date of Test 1 2023/2/24 ~ 2023/10/27
Issued Date 1 20231177

The above equipment has been tested and found in compliance with the requirement of the above
standards by BTL Inc.
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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

Standard(s) Section Description Test Result | Judgement | Remark

2.1046
27.50(b
27.50(c

(10) Conducted Output Power
(10) Effective Radiated Power & APPENDIX A Pass | @ ---—--
27.50(d)(4) Equivalent Isotropic Radiated Power
27.50(h)(2)

2.1049 Occupied Bandwidth APPENDIX B Pass | -

2.1051
27.53(c)(2)
27.53(g) Conducted Spurious Emissions APPENDIX C Pass | -
27.53(h)
27.53(m)(4)
2.1053
27.53(c)(2)
27.53(f)
27.53(9)
27.53(h)
27.53(m)(4)
2.1051
27.53(c)(2)(4)
27.53(f)
27.53(9)
27.53(h)
27.53(m)(4)

- Peak To Average Ratio APPENDIX F Pass | -

2.1055
27.54

e ~— ~— ~—

Radiated Spurious Emissions APPENDIX D Pass |  ------

Band Edge Measurements APPENDIX E Pass |  ------

Frequency Stability APPENDIX G Pass | -—--—--

NOTE:
(1) "N/A” denotes test is not applicable in this Test Report.
(2) The report format version is TP.1.1.1.
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11 REFERENCE TEST GUIDANCE

ANSI C63.26-2015
ANSI/TIA-603-E-2016
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

12 TEST FACILITY

The test locations stated below are under the TAF Accreditation Number 0659.
The test location(s) used to collect the test data in this report are:
No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan
(FCC DN: TW0659)

J CO05 J SR10 SR11
No. 72, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan
(FCC DN: TW0659)

J Co06 CB21 0 CB22

1.3 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2. The BTL
measurement uncertainty is less than the CISPR 16-4-2 Ucispr requirement.

A. Effective Radiated Power & Equivalent Isotropic Radiated Power and Radiated emissions test :

Test Site Measurerlgent Frequency U,(dB)
ange
0.03 GHz ~ 0.2 GHz 417
0.2 GHz ~ 1 GHz 4.72
1 GHz ~ 6 GHz 5.21
CB21 6 GHz ~ 18 GHz 5.51
18 GHz ~ 26 GHz 3.69
26 GHz ~ 40 GHz 4.23

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.

1.4 TEST ENVIRONMENT CONDITIONS

Test ltem Environment Condition Test Voltage Tested by
Conducted Output Power 23.4 °C, 59 % AC 120V Cora Lin
Effective Radiated Power &
Equivalent Isotropic Radiated Power Refer to data AC 120V Mark Wang
Occupied Bandwidth 25.4 °C, 54 % AC 120V Cora Lin
Conducted Spurious Emissions 25.4 °C, 54 % AC 120V Cora Lin
Radiated Spurious Emissions Refer to data AC 120V I\ézr(:( Wang
ie Lee
Band Edge 25.4 °C, 54 % AC 120V Cora Lin
Peak to Average Ratio 25.4 °C, 54 % AC 120V Cora Lin
Frequency Stability Normal and Extreme Cora Lin
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2 GENERAL INFORMATION

21 DESCRIPTION OF EUT

2) RE

Equipment Computer
SCN-100-9, SCN-100-9xxxxxxxXXXxxxxxxx (where “x” may be any alphanumeric
Model Name character, “-” or blank for marketing purpose and no impact safety related critical
components and constructionsi
(1) ADVANTECH or
Brand Name

Model Difference

Different model distribute to different area.

Power Source

DC voltage supplied from AC/DC Adapter.

Power Rating

EUT: 12-32Vdc, 10-3.75A
For Adapter:

I/P: 100-240V~2.3A, 50-60Hz
O/P: 24.0V—7.5A 180.0W

Products Covered

1 * Adapter: FSP / FSP180-AAAN3

WCDMA

Call Setup Screen
Rctive Cell Operating Mode

Call Control

UARFCN Parms

Initial PRACH TX Pouer:
Initial DPCCH TX Pouer: 18.45 dBn

-52.70 dBn

IMEI No. _ 0 Tos ot
s | st attach o
rrrrrr
—§
i T  — —
Tof o ] [ Jmwerorsel T T E ¢
WWAN Module AirPrime / EM7565
Band UL Frequency (MHZz) DL Frequency (MHZz)
WCDMA IV 1710 ~ 1755 2110 ~ 2155
LTE 4 1710 ~ 1755 2110 ~ 2155
OperationlFrequengy LTE 7 2500 ~ 2570 2620 ~ 2690
LTE 12 699 ~ 716 729 ~ 746
LTE 13 777 ~ 787 746 ~ 756
LTE 41 2496 ~ 2690 -
LTE 66 1710 ~ 1780 2110 ~ 2200
Band BW (MHz) Mode Power (W)
WCDMA IV - - 0.488
14 QPSK 0.337
' 16QAM 0.290
3 QPSK 0.341
16QAM 0.293
. QPSK 0.345
Maximum EIRP e 4 5 16QAM 0296
10 QPSK 0.349
16QAM 0.300
15 QPSK 0.353
16QAM 0.303
20 QPSK 0.357
16QAM 0.307

Project No.: 2212T004

Page 8 of 421

Report Version: R01




4
3 L L Report No.: BTL-FCCP-7-2212T004

Band BW (MHz) Mode Power (W)
5 QPSK 0.421
16QAM 0.341
0 QPSK 0426
TE 7 16QAM 0.345
5 QPSK 0.431
16QAM 0.349
20 QPSK 0.436
16QAM 0.353
5 QPSK 0437
16QAM 0.355
0 QPSK 0.442
16QAM 0.359
LTE 41 5 QPSK 0.447
16QAM 0.363
20 QPSK 0452
16QAM 0.367
T QPSK 0476
: 16QAM 0.388
3 QPSK 0.482
16QAM 0.393
Maximum EIRP 5 QPSK 0.488
16QAM 0.397
LTE 66 0 QPSK 0.493
16QAM 0.402
5 QPSK 0.499
16QAM 0.406
20 QPSK 0.505
16QAM 0.411
QPSK 0.387
20+20 16QAM 0.335
QPSK 0.390
20+15 16QAM 0.334
QPSK 0.384
15+20 16QAM 0.343
QPSK 0.399
LTE CA_7C 20+10 oA 30
QPSK 0.386
10+20 16QAM 0.331
QPSK 0415
15+15 16QAM 0.348
QPSK 0410
15+10 16QAM 0.348
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Band BW (MHz) Mode Power (W)
QPSK 0.434
20+20 16QAM 0.398
QPSK 0.414
20+15 160AM 0.386
QPSK 0.400
20+10 16QAM 0.382
QPSK 0.407
20+5 160AM 0.360
QPSK 0.402
15+20
16QAM 0.389
LTE CA_ #1C 15+15 QPSK 0.405
16QAM 0.370
QPSK 0.414
15+10 16QAM 0.374
QPSK 0.399
10+20 16QAM 0.358
QPSK 0.399
10+15 160AM 0.352
QPSK 0.396
5+20 160AM 0.348
14 QPSK 0.147
' 16QAM 0.119
3 QPSK 0.148
16QAM 0.121
LTE 12 5 QPSK 0.150
. 16QAM 0.122
Maximum ERP I QPSK 0152
16QAM 0.124
5 QPSK 0.239
16QAM 0.194
LTE 13 10 QPSK 0.241
16QAM 0.196
Test Model SCN-100-9
Sample Status Engineering Sample
EUT Modification(s) N/A
NOTE:
(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.
(2) Channel List:
WCDMA Band IV
Frequency of Uplink Frequency of Downlink
Test Frequency ID | UARFCN (MHz) UARFCN (MHz)
Low Range 1312 1712.4 1537 2112.4
Mid Range 1413 1732.6 1638 2132.6
High Range 1513 1752.6 1738 2152.6
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LTE Band 4
Bandwidth Frequency of Frequency of
L A7 (MHz) NUL | Uplink (MHZ) Nle Downlink (MHz)
1.4 19957 1710.7 1957 2110.7
3 19965 1711.5 1965 21115
5 19975 1712.5 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 | 20175 1732.5 2175 2132.5
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
5 20375 1752.5 2375 2152.5
High Range
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1745 2300 2145
LTE Band 7
Bandwidth Frequency of Frequency of
LB R a7l (MHz) NuL Uplink (MHz) Nou Downlink (MHz)
5 20775 2502.5 2775 2622.5
10 20800 2505 2800 2625
Low Range
15 20825 2507.5 2825 2627.5
20 20850 2510 2850 2630
Mid Range 5/10/15/20 21100 2535 3100 2655
5 21425 2567.5 3425 2687.5
10 21400 2565 3400 2685
High Range
15 21375 2562.5 3375 2682.5
20 21350 2560 3350 2680
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LTE Band 12
Bandwidth Frequency of Frequency of
L A7 (MHz) NUL | Uplink (MHZ) Nle Downlink (MHz)
1.4 23017 699.7 5017 729.7
3 23025 700.5 5025 730.5
Low Range
5 23035 701.5 5035 731.5
10 23060 704 5060 734
Mid Range 1.4/3/5/10 23095 707.5 5095 737.5
1.4 23173 715.3 5173 745.3
3 23165 714.5 5165 744.5
High Range
5 23155 713.5 5155 743.5
10 23130 711 5130 741
LTE Band 13
Bandwidth Frequency of Frequency of
LB R a7l (MHz) NUL | plink (MHz2) Nou Downlink (MHz)
Low Range 5 23205 779.5 5205 748.5
Mid Range 5/10 23230 782.0 5230 751
High Range 5 23255 784.5 5255 753.5
LTE Band 41
Bandwidth Frequency (UL and DL)
Test Frequency ID (MHz) EARFCN (MHz)
5 39675 2498.5
10 39700 2501.0
Low Range
15 39725 2503.5
20 39750 2506.0
Mid Range 5/10/15/20 40620 2593
5 41565 2687.5
10 41540 2685.0
High Range
15 41515 2682.5
20 41490 2680.0
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LTE Band 66
Bandwidth Frequency of Frequency of
L A7 (MHz) Al Uplink (MHz) Nle Downlink (MHz)

1.4 131979 1710.7 66443 2110.7
3 131987 17115 66451 21115
5 131997 17125 66461 21125

Low Range
10 132022 1715 66486 2115
15 132047 17175 66511 21175
20 132072 1720 66536 2120

Mid Range 1.4/3/5/10/15/20 | 132322 1745 66786 2145
1.4 132665 1779.3 67129 2179.3
3 132657 1778.5 67121 2178.5
5 132647 17775 67111 2177.5

High Range
10 132622 1775 67086 2175
15 132597 17725 67061 2172.5
20 132572 1770 67036 2170

LTE Band CA_7C
cc1 cc2
i CC,\]S;mbO/ Note 1 Note 1
[Rg]gg BW N fuL N foL BW N fuL N foL
[RB] Y| [MHz] °. | [MHz] | [RB] | [MHz] °L | [MHz]
50+100 50 | 20805 | 2505.5 | 2805 |2625.5| 100 | 20949 [ 2519.9 | 2949 |2639.9

100 | 20850 | 2510 | 2850 | 2630 50 20994 | 2524.4 | 2994 |2644.4
75+50 75 20825 | 2507.5| 2825 |2627.5| 50 20945 | 2519.5| 2945 | 2639.5
Low 75+75 75 20825 | 2507.5 | 2825 |2627.5| 75 20975 | 2522.5| 2975 |2642.5
754100 75 20828 | 2507.8 | 2828 | 2627.8| 100 | 20999 | 2524.9 | 2999 |2644.9
100 | 20850 | 2510 | 2850 | 2630 75 21021 | 2527.1| 3021 | 2647.1
100+100 100 | 20850 | 2510 | 2850 | 2630 100 | 21048 | 2529.8 | 3048 |2649.8
50+100 50 21006 | 2525.6 | 3006 | 2645.6 | 100 | 21150 | 2540 | 3150 | 2660
100 | 21051 | 2530.1 | 3051 | 2650.1 50 21195 | 2544.5| 3195 | 2664.5
75+50 75 21051 | 2530.1 | 3051 | 2650.1 50 21171 | 2542.1| 3171 | 2662.1
Mid 75+75 75 21025 | 2527.5| 3025 |2647.5| 75 21175 | 2542.5| 3175 | 2662.5
754100 75 21003 | 2525.3 | 3003 | 2645.3| 100 | 21174 | 2542.4| 3174 |2662.4
100 | 21026 | 2527.6 | 3026 |2647.6| 75 21197 | 2544.7 | 3197 | 2664.7
100+100 100 | 21001 | 2525.1 | 3001 |[2645.1| 100 | 21199 |2544.9 | 3199 |2664.9
50+100 50 21206 | 2545.6 | 3206 | 2665.6 | 100 | 21350 | 2560 | 3350 | 2680
100 | 21251 | 2550.1 | 3251 |2670.1 50 21395 | 2564.5| 3395 |2684.5
75+50 75 21277 | 2552.7 | 3277 |2672.7| 50 21397 | 2564.7 | 3397 |2684.7
High 75+75 75 21225 | 2547.5| 3225 |2667.5| 75 21375 | 2562.5| 3375 |2682.5
754100 75 21179 | 25429 | 3179 |2662.9| 100 | 21350 | 2560 | 3350 | 2680
100 | 21201 | 2545.1 | 3201 | 2665.1 75 21372 | 2562.2 | 3372 |2682.2
100+100 100 | 21152 | 2540.2 | 3152 |2660.2| 100 | 21350 | 2560 | 3350 | 2680
Note 1: Carriers in increasing frequency order.
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LTE Band CA _41C
CC1 CC2
Rang CC,\]S:ZSSO Note 1 Note 1
[R_B] BW NULDL fuuoL BW NuLDL fuwoL
[RB] [MHZz] [RB] [MHZz]
254100 25 39683 2499.3 100 39800 2511
100 39750 2506 25 39867 2517.7
50+75 50 39703 2501.3 75 39823 2513.3
75 39725 2503.5 50 39845 2515.5
Low 50+100 50 39705 2501.5 100 39849 2515.9
100 39750 2506 50 39894 2520.4
75+75 75 39725 2503.5 75 39875 2518.5
754100 75 39725 2503.8 100 39899 2520.9
100 39750 2506 75 39921 2523.1
100+100 100 39750 2506 100 39948 2525.8
254100 25 40528 2583.8 100 40645 2595.5
100 40595 2590.5 25 40712 2602.2
50+75 50 40549 2585.9 75 40669 2597.9
75 40571 2588.1 50 40691 2600.1
. 50 40526 2583.6 100 40670 2598.0
Mid 50+100 100 40571 2588.1 50 40715 2602.5
75+75 75 40545 2585.5 75 40695 2600.5
754100 75 40523 2583.3 100 40694 2600.4
100 40546 2585.6 75 40717 2602.7
100+100 100 40521 2583.1 100 40719 2602.9
254100 25 41373 2668.3 100 41490 2680
100 41440 2675 25 41557 2686.7
50+75 50 41395 2670.5 75 41545 2682.5
75 41417 2672.7 50 41537 2684.7
. 50 41346 2665.6 100 41490 2680
High | 80+100 ™50 413091 | 2670.1 50 41535 | 26845
75+75 75 41365 2667.5 75 41545 2682.5
75+100 75 41319 2662.9 100 41490 2680
100 41341 2665.1 75 41512 2682.2
100+100 100 41292 2660.2 100 41490 2680
Note 1: Carriers in increasing frequency order.
(3) Table for Filed Antenna:
Antenna| Manufacture Part Number Type Connector | Gain (dBi) Note
2.90 WCDMA Band IV
2.90 LTE Band 4
N 3.37 LTE Band 7
Main PCUB77.A.07.A.001 PCB [-PEX MFH4L 1.34 LTE Band 12
TAOGLAS. 3.30 LTE Band 13
3.53 LTE Band 41
3.21 LTE Band 66
3.59 WCDMA Band IV
3.59 LTE Band 4
N 3.32 LTE Band 7
Aux PCUB77.A.07.A.001 PCB [-PEXMFH4L | -4.88 LTE Band 12
TAOGLAS. 0.21 LTE Band 13
3.32 LTE Band 41
3.73 LTE Band 66

The above Antenna information are derived from the antenna data sheet provided by manufacturer and for
more detailed features description, please refer to the manufacturer's specifications, the laboratory shall not
be held responsible.

Project No.: 2212T004

Page 14 of 421

Report Version: R01




y
3 L L Report No.: BTL-FCCP-7-2212T004

2.2 TEST MODES

WCDMA BAND IV MODE
Test ltem Available Channel Tested Channel Mode
E%?Jri]\:jal:gﬁ?s(grr:)p;iiPRoavc\:li(iae:t:‘d 1312 to 1513 1312, 1413, 1513 WCD'\HASAOEEDPA’
Power

Occupied Bandwidth 1312 to 1513 1312, 1413, 1513 WCDMA

Conducted Spurious Emissions 1312 to0 1513 1413 WCDMA

Radiated Spurious Emissions 1312 to0 1513 1413 WCDMA

Band Edge 1312 to 1513 1312, 1513 WCDMA

Peak To Average Ratio 1312 to 1513 1312, 1413, 1513 WCDMA

Frequency Stability 1312 to 1513 1312, 1513 WCDMA
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LTE BAND 4 MODE

Available Channel .
Test Item Channel Tested Channel Bandwidth Modulation Mode
19957 to 20393 199%’3%%1 75, | 4.4MHz stsﬁ’c: /EI\CA’AM 1RB/3RB/6RB
Conducted | 19965 to 20385 1992%3%%1 7S | 3MHz QPS&’&AGI\(}AM’ 1RB/8RB/15RB
Output Power
& 19975 to 20375 19972%327%1 75| BMHz QPSG‘Z’C: EI\CA’AM’ 1RB/12RB/25RB
Equivalent
Isotropic | 20000t 20350 | 29900 29175 | 40w QPS&’& OUAM. | 1RBI25RBI50RB
Radiated
Power | 20025 to 20325 20022%322%175’ 15MHz QPSG‘Z’C: EI\CA’AM’ 1RB/36RB/75RB
20050 to 20300 2002%’3%%1 75| 20MHz QPS6’Z’Q1 /§|\C/|IAM’ 1RB/50RB/100RB
19957 to 20393 199526’3%%1 75 | 1.4MHz QPSB’Z’& El\QAAM’ 6RB
19965 to 20385 1992%3%%1 75| 3MHz QPSG'Z’& EI\QAAM 15RB
19975, 20175, QPSK. 16QAM.
Occupied | 19975 t0 20375 o e 5MHz ey 25RB
Bandwidth | 5,000 to 20350 2002%’3%%175’ 10MHz QPSG'Z’& EI\QAAM’ 50RB
20025 to 20325 20022%322%1 75| 15MHz QPSB’Z’& EI\QAA'\"’ 75RB
20050 to 20300 20052%’3%%1 75| 20MHz QPSG’Z’& EI\QAAM’ 100RB
Conducted | 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious | 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
Radiated | 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious | 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
19957 t0 20393 | 19957, 20393 | 1.4MHz QPSK 1RB/6RB
19965 t0 20385 | 19965, 20385 | 3MHz QPSK 1RB/15RB
fand Edqe | 199751020375 | 19975,20375 | SMHz QPSK 1RB/25RB
9€ 20000 t0 20350 | 20000, 20350 | 10MHz QPSK 1RB/50RB
20025 to 20325 | 20025, 20325 | 15MHz QPSK 1RB/75RB
20050 to 20300 | 20050, 20300 | 20MHz QPSK 1RB/100RB
19957 to 20393 199522’3%%1 75, | 4.4MHz QPSG’Z'C;/S\CA’AM 1RB
19965 to 20385 1992%’3%%1 75| 3MHz stsﬁ'c; EﬁAM’ 1RB
19975, 20175, QPSK. 16QAM.
Peak T | 19975 to 20375 o 5MHz o 1RB
Average Ratio 20000, 20175 QPSK, 16QAM
20000 to 20350 ’ | 10MHz : : 1RB
20350 64QAM
20025 to 20325 20022%’322%1 75| 15MHz steﬁ’c; /SI\CA’AM’ 1RB
20050 to 20300 2002%’3%%1 75, | 20MHz steﬁ’c; EI\CA’AM’ 1RB
Frsetg‘;ﬁirt‘\‘;y 20050 to 20300 | 20050, 20300 20MHz QPSK 100RB
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LTE BAND 7 MODE
Test Item %f;::é? Tested Channel Bg:znwri]:tlh Modulation Mode
Conducted | 20775 to 21425 207;‘?’;1%;100’ 5MHz QPS6§’Q1 A6,\QAAM’ 1RB/12RB/25RB
Output Power
& 20800 to 21400 20822’4%2)100’ 10MHz QPSB’Z’(; E,\%AM’ 1RB/25RB/50RB
Equivalent
isotropic | 208251021375 | 29925 21100 | 45 QPSB’Z’(; E,\%AM' 1RB/36RB/75RB
Radiated
Power | 20850 to 21350 2082(1”3%2)100’ 20MHz QPSB’Z’(; E,\%AM' 1RB/50RB/100RB
20775 to 21425 2072?’4215100’ 5MHz QPSB’Z’(; E,\%AM' 25RB
20800, 21100, QPSK. 16QAM,
Oocupied | 20800 t0 21400 et 10MHz O] 50RB
Bandwidth | 405 10 21375 20822%2723100’ 15MHz QPSG’Z’(; E,\%AM' 75RB
20850 to 21350 2083(1”3252)100’ 20MHz QPSS'Z’& /flaAM’ 100RB
andqcted 20775 to 21425 21100 5MHz QPSK 1RB
urious
e, | 20850 to 21350 21100 20MHz QPSK 1RB
Radiated | 20775 to 21425 21100 5MHz QPSK 1RB
Spurious
e, | 20850 to 21350 21100 20MHz QPSK 1RB
20775 to 21425 | 20775, 21425 5MHz QPSK 1RB/25RB
o Eqqe | 208001021400 | 20800,21400 | 10MHz QPSK 1RB/50RB
9€ 2082510 21375 | 20825, 21375 | 15MHz QPSK 1RB/75RB
20850 to 21350 | 20850, 21350 | 20MHz QPSK 1RB/100RB
20775 to 21425 2072?’422;100’ 5MHz QPSG’Z’(; E,\QAAM' 1RB
20800, 21100, QPSK. 16QAM,
boak To | 20800 to 21400 o 10MHz O] 1RB
Average Ratio 20825, 21100, QPSK, 16QAM,
20825 to 21375 o2l 15MHz O] 1RB
20850 to 21350 2082%252)100’ 20MHz QPSG’Z’CJ AGIaAM’ 1RB
Frsetggﬁi’t‘;y 20850 to 21350 | 20850, 21350 20MHz QPSK 100RB

Project No.: 2212T004 Page 17 of 421 Report Version: R0O1



3L

Report No.: BTL-FCCP-7-2212T004

LTE BAND 12 MODE

Test Item | Available Channel Tested Channel Chanr)el Modulation Mode
Bandwidth
QPSK, 16QAM,
Conducteq | 230171023173 23017, 23095, 23173| 1.4MHz SAQAM 1RB/3RB/6RB
Output QPSK, 16QAM,
Pomorg | 230251023165 |23025, 23095, 23165 3MHz SAQAM 1RB/SRB/15RB
Effective QPSK, 16QAM,
Radiateq | 2303510 23155 | 23035, 23095, 23155 | 5MHz SAQAM 1RB/12RB/25RB
Power | 53060 to 23130 | 23060, 23095, 23130 | 10MHz QPSG’Z’C: EI\CA’A'\"’ 1RB/25RB/50RB
Frsetggﬁi’t‘;y 23060 to 23130 23060,23130 10MHz QPSK 50RB
QPSK, 16QAM,
23017 to 23173 | 23017, 23095, 23173| 1.4MHz 5AQAM 6RB
QPSK, 16QAM,
Ocoupied | 230251023165 |23025, 23095, 23165| 3MHz 5AQAM 15RB
Bandwidth | 544351503155 |23035, 23095, 23155| 5MHz QPSBPZ, Q1 EI\QAAM, 25RB
23060 to 23130 | 23060, 23095, 23130| 10MHz QPSGPZ, Q1 /SAQAAM’ 50RB
QPSK, 16QAM,
23017 to 23173 | 23017, 23095, 23173| 1.4MHz S AQAN 1RB
QPSK, 16QAM.
Poakto | 230251023165 |23025, 23095, 23165| 3MHz SAQAM 1RB
Average Ratio 54515 23155 |23035, 23095, 23155| 5MHz QPSG'Z’& EI\QAAM’ 1RB
QPSK, 16QAM.
23060 to 23130 | 23060, 23095, 23130| 10MHz SAQAM 1RB
23017 to 23173 23017,23173 1.4MHz QPSK 1RB/6RB
B Edae |_23025 10 23165 23025,23165 3MHz QPSK 1RB/15RB
9¢ 723035 to 23155 23035,23155 5MHz QPSK 1RB/25RB
23060 to 23130 23060,23130 10MHz QPSK 1RB/50RB
23017 to 23173 23095 1.4MHz QPSK 1RB
Conducted | 23025 to 23165 23095 3MHz QPSK 1RB
Emission 23035 to 23155 23095 5MHz QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
Radiated | 54551 15 23130 23095 10MHz QPSK 1RB
Emission
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LTE BAND 13 MODE
Test Item Available Channel Tested Channel Chanr)el Modulation Mode
Bandwidth
Conducted QPSK, 16QAM,
Output Powerd 23205 to 23255 |23205, 23230, 23255 5MHz 64QAM 1RB/12RB/25RB
Effective QPSK, 16QAM,
Radiated Power 23230 23230 10MHz 64QAM 1RB/25RB/50RB
QPSK, 16QAM,
Occupied 23205 to 23255 |23205, 23230, 23255 5MHz 64QAM 25RB
Bandwidth QPSK, 16QAM,
23230 23230 10MHz 64QAM 50RB
Band Edae 23205 to 23255 23205, 23255 5MHz QPSK 1RB/25RB
9 23230 23230 10MHz QPSK 1RB/50RB
Conducted 23205 to 23255 23230 5MHz QPSK 1RB
Emission 23230 23230 10MHz QPSK 1RB
Radiated
Emission 23230 23230 10MHz QPSK 1RB
QPSK, 16QAM,
Peak to Average 23205 to 23255 |23205, 23230, 23255 5MHz 64QAM 1RB
Ratio QPSK, 16QAM,
23230 23230 10MHz 64QAM 1RB
Frequency
Stability 23230 23230 10MHz QPSK 50RB
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LTE BAND 41 MODE
Test Item |Available Channel Tested Channel Chanr)el Modulation Mode
Bandwidth
Conducted | 39675 to 41565 | 39675, 40620, 41565 | 5MHz QPS6§’Q1 A6,\QAAM' 1RB/12RB/25RB
Output QPSK, 16QAM
Power & | 39700 to 41540 | 39700, 40620, 41540 | 10MHz o M [1RB/25RB/50RB
Equivalent
Isotropic | 39725 to 41515 | 39725, 40620, 41515 | 15MHz QPS6’Z’Q1 E,\%AM' 1RB/36RB/75RB
Radiated
QPSK. 16QAM. | 1RB/50RB/
Power | 39750 to 41490 | 39750, 40620, 41490 | 20MHz O] PO
QPSK. 16QAM,
39675 to 41565 | 39675, 40620, 41565 | 5MHz O] 25RB
QPSK. 16QAM,
Oocupied | 397001041540 | 39700, 40620, 41540 |  10MHz O] 50RB
Bandwidth | 5979516 41515 | 39725, 40620, 41515 | 15MHz QPSG’Z’(; E,\(}AM' 75RB
39750 to 41490 | 39750, 40620, 41490 | 20MHz QPSS'Z’S /flaAM' 100RB
Conducted | 39675 to 41565 40620 5MHz QPSK 1RB
Spurious
e | 39750 to 41490 40620 20MHz QPSK 1RB
Radiated
Spurious | 39750 to 41490 40620 20MHz QPSK 1RB
Emissions
39675 to 41565 39675, 41565 5MHz QPSK 1RB/25RB
Band Edae |_39700 to 41540 39700, 41540 10MHz QPSK 1RB/50RB
9€ 739725 t0 41515 39725, 41515 15MHz QPSK 1RB/75RB
39750 to 41490 39750, 41490 20MHz QPSK 1RB/100RB
QPSK, 16QAM,
39675 to 41565 | 39675, 40620, 41565 | 5MHz ey 1RB
Peakto | 39700 to 41540 | 39700, 40620, 41540 | 10MHz QPSG’Z’CJ A6,aAM' 1RB
Average
Ratio | 39725 to 41515 | 39725, 40620, 41515 | 15MHz QPSG’Z’CJ A6,aAM' 1RB
QPSK. 16QAM,
39750 to 41490 | 39750, 40620, 41490 | 20MHz O] 1RB
Frset‘;‘gﬁirt‘;y 39750 to 41490 39750, 41490 20MHz QPSK 100RB
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LTE BAND 66 MODE

Test Item | Available Channel Tested Channel Chanr_1e| Modulation Mode
Bandwidth
131979, 132322, QPSK, 16QAM.
131979 to 132665 139665 1.4MHz SAQAM 1RB/3RB/6RB
131987, 132322, QPSK, 16QAM.
Coon:tl;cl:tted 131987 to 132657 a6 3MHz SAQAM 1RB/8RB/15RB
131997, 132322, QPSK, 16QAM,
EZ?KZFeit 131997 to 132647 135647 5MHz S4QAM 1RB/12RB/25RB
lsotropic | 132022 to 132622 | 192022, 132322, 1 4oy, | QPSK, 16QAM, 1y pp o eRB/50RE
i 132622 64QAM
132047, 132322, QPSK, 16QAM,
Power | 132047 to 132597 135507 15MHz S4QAM 1RB/36RB/75RB
132072, 132322, QPSK, 16QAM,
132072 to 132572 13557 20MHz S4QAM 1RB/50RB/100RB
131979, 132322, QPSK, 16QAM.,
131979 to 132665 139665 1.4MHz S AQAN 6RB
131987, 132322, QPSK, 16QAM.
131987 to 132657 3657 3MHz SAQAM 15RB
131997, 132322, QPSK, 16QAM.
Ocoupied | 131997 to 132647 135647 5MHz SAQAM 25RB
Bandwidth 132022, 132322, QPSK, 16QAM.
132022 to 132622 306 10MHz SAQAM 50RB
132047, 132322, QPSK, 16QAM.
132047 to 132597 135507 15MHz SAQAM 75 RB
132072, 132322, QPSK, 16QAM.
132072 to 132572 135579 20MHz SAQAM 100RB
Conducted |_131979 to 132665 132322 1.4MHz QPSK 1RB
Spurious | 131997 to 132647 132322 5MHz QPSK 1RB
Emissions | 132072 to 132572 132322 20MHz QPSK 1RB
Radiated
Spurious | 132072 to 132572 132322 20MHz QPSK 1RB
Emissions
131979 to 132665 | 131979, 132665 | 1.4MHz QPSK 1RB/6RB
131987 to 132657 | 131987, 132657 3MHz QPSK 1RB/15RB
Band Edge| 131997 0 132647 | 131997, 132647 5MHz QPSK 1RB/25RB
9817132022 to 132622 132022, 132622 10MHz QPSK 1RB/50RB
132047 to 132597 | 132047, 132597 15MHz QPSK 1RB/75RB
132072 to 132572 132072, 132572 20MHz QPSK 1RB/100RB
131979 to 132665 | 131979, 132322, | 1.4MHz | QPSK, 16QAM, | 1RB/3RB/6RB
131987 to 132657 | 131987, 132322, 3MHz | QPSK, 16QAM, | 1RB/SRB/15RB
/_F\’Ve:r';tz 131997 to 132647 | 131997, 132322, | 5MHz | QPSK, 16QAM, | 1RB/12RB/25RB
Ratig 132022 to 132622 | 132022, 132322, 10MHz | QPSK, 16QAM. | 1RB/25RB/50RB
132047 to 132597 | 132047, 132322, 15MHz | QPSK, 16QAM. | 1RB/36RB/75RB
132072 to 132572 | 132072, 132322, | 20MHz | QPSK, 16QAM, |1RB/50RB/100RB
Frsetg‘t‘)ﬁirt‘;y 132072 to 132572 132072, 132572 20MHz QPSK 100RB
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LTE Band CA_7C MODE
Test ltem Channel Range Channel Bandwidth Modulation Mode
10MHz+20MHz
Conducted 20MHz+10MHz |
Output Power & 15MHz+10MHz PCC+SCC.
Equivalent Low, Mid, High 15MHz+15MHz | QPSK, 16QAM, | 1RB#High+TRB#Low
|q o » Vid, 119 64QAM 1RB#Low+1RB# High
. d_sct) ré:gc 15MHz+20MHz Full RB+Full RB
adiated Fower 20MHz+15MHz
20MHz+20MHz
10MHz+20MHz
20MHz+10MHz
Occupied 1Mz TOMP2 QPSK, 16QAM PCC+SCC
Ccuple . . , s + .
Bandwidth Low, Mid, High 15MHz+15MHz 64QAM Full RB+Full RB
15MHz+20MHz
20MHz+15MHz
20MHz+20MHz
Condusted 20MHz+10MHz
onducte )
Spurious Mid 15MHz+10MHz QPSK PQC+SCC'
Emissions 20MHz+15MHz 1RB#High+1RB#Low
20MHz+20MHz
Radiated
; . PCC+SCC:
Spurious Mid 20MHz+20MHz QPSK {RB#High+1RBALow
Emissions
10MHz+20MHz
20MHz+10MHz
15MHz+10MHz 1 RB#PH(':Ch+S1(F:2%;¢L
. igh+ ow
Band Edge Low, High 15MHz+15MHz QPSK 1RB#Low+1RB# High
15MHz+20MHz2 Full RB+Full RB
20MHz+15MHz
20MHz+20MHz
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LTE Band CA_41C MODE

Test Item

Channel Range

Channel Bandwidth

Modulation

Mode

Conducted
Output Power &
Equivalent
Isotropic
Radiated Power

Low, Mid, High

5MHz+20MHz

20MHz+5MHz

10MHz+15MHz

15MHz+10MHz

10MHz+20MHz

20MHz+10MHz

15MHz+15MHz

15MHz+20MHz

20MHz+15MHz

20MHz+20MHz

QPSK, 16QAM,
64QAM

1RB#Low+1RB# High

PCC+SCC:
1RB#High+1RB#Low

Full RB+Full RB

Occupied
Bandwidth

Low, Mid, High

5MHz+20MHz

20MHz+5MHz

10MHz+15MHz

15MHz+10MHz

10MHz+20MHz

20MHz+10MHz

15MHz+15MHz

15MHz+20MHz

20MHz+15MHz

20MHz+20MHz

QPSK, 16QAM,
64QAM

PCC+SCC:
Full RB+Full RB

Conducted
Spurious
Emissions

Mid

15MHz+10MHz

20MHz+10MHz

20MHz+15MHz

20MHz+20MHz

QPSK

PCC+SCC:
1RB#High+1RB#Low

Radiated
Spurious
Emissions

Mid

20MHz+20MHz

QPSK

PCC+SCC:
1RB#High+1RB#Low

Band Edge

Low, High

5MHz+20MHz

20MHz+5MHz

10MHz+15MHz

15MHz+10MHz

10MHz+20MHz

20MHz+10MHz

15MHz+15MHz

15MHz+20MHz

20MHz+15MHz

20MHz+20MHz

QPSK

1RB#Low+1RB# High

PCC+SCC:
1RB#High+1RB#Low

Full RB+Full RB

NOTE:

is recorded.

(1) For Radiated Spurious Emissions both QPSK and 16QAM are evaluated, but only the worst case (QPSK)
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.

HDD(C) ; op
HDD(D) [3 EUT (A)
HDD(E)
1
5
AC 230V
NB

(B)
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2.4 SUPPORT UNITS

ltem Equipment Brand Model No. Series No. Remarks
A ADP FSP GROUP |FSP180-AAAN3 N/A Supplied by test requester.
B NB HP TPN-C125 N/A Furnished by test lab.
c | USB25"HDD AKITIO Neutrino U3.1 | S4#1P10210003 \eyrished by test Ia.
D | USB25"HDD AKITIO Neutrino U3.1 | S4#1P10210003 \eyrmished by test Ia.
E | USB3.0HDD WD WDBLSC00108 | \wxa1A88ALIUC |Fumished by test lab.
Item Shielded Ferrite Core Length Cable Type Remarks
1 N/A N/A im Power Cable |Supplied by test requester.
2 N/A N/A 0.6m Type%;glzypec Furnished by test lab.
3 N/A N/A m TypeC 1o TypeC ¢ | iched by test lab.
Cable
4 N/A N/A 0.3m Typeg;gllypec Furnished by test lab.
N/A N/A 12m RJ45 Cable Furnished by test lab.
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3 CONDUCTED OUTPUT POWER AND EFFECTIVE RADIATED POWER AND
EFFECTIVE ISOTROPIC RADIATED POWER MEASUREMENT

3.1 LIMIT

WCDMA IV, LTE Band 4 and 66:

27.50(d)(4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and
mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt
EIRP.

LTE Band 7 and 41:
27.50(h)(2) BRS and EBS: Mobile and other user stations. Mobile stations are limited to 2.0 watts EIRP. All
user stations are limited to 2.0 watts transmitter output power.

LTE Band 12:
27.50(c)(10) Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band,
and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

LTE Band 13:
27.50(b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788 MHz, and
805-806 MHz bands are limited to 3 watts ERP.

NOTE:
(1) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
Calculation example:

Reading Level Correct Factor Measurement Value
(dBm) (dB) (dBm)
-29.66 34.26 = 4.60

Measurement Value Limit Value Margin Level
(dBm) (dBm) (dB)
4.60 38.45 = -33.85
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3.2 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 5.

EIRP / ERP Power Measurement:
EIRP = Conducted Power + Antenna gain.
ERP power = EIPR power - 2.15 dBi.

Conducted Measurement:

The EUT was set up for the maximum power with LTE link data modulation and link up with simulator. Set the
EUT to transmit under low, middle and high channel and record the power level shown on simulator.

Radiated Measurement:

a. Substitution method is used for E.l.R.P measurement. In the semi-anechoic chamber, EUT placed on the
0.8m height of Turn Table, rotated the table around 360 degrees to search the maximum radiation power
and receiver antenna shall be rotated vertical and horizontal polarization and moved height from 1m to
4m to find the maximum polar radiated power. The “Read Value” is the spectrum reading the maximum
power value.

b. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum
reading equal to “Read Value “ of step a. Record the power level of S.G

c. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

d. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi..

e. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.

3.3 DEVIATION FROM TEST STANDARD
No deviation.
3.4 TEST SETUP

Conducted Measurement:

Com_munication EUT
Simulator
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Radiated Measurement:

i1-4 m

3m

k L ]
0.8 m

Ground Plane

Receiver | 1 amp.

3.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
3.6 TEST RESULT

Please refer to the APPENDIX A.
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4 OCCUPIED BANDWIDTH MEASUREMENT
4.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.

a. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB bandwidth.

b. The EUT was connected to spectrum analyzer and system simulator via a power divider.

c. RBW=(1% ~ 5%)*EBW
VBW=3* RBW.

d. Set spectrum analyzer with Peak detector.

4.2 DEVIATION FROM TEST STANDARD
No deviation.

4.3 TEST SETUP

Spectrum Analayzer :l o
Power . -
Splitter EUT

=

Communication simulator

4.4 TEST RESULT

Please refer to the APPENDIX B.
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5 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT
51 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm. (Part
27 Subpart L & H)

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit equal to -25dBm. (Part
27 Subpart M)

5.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 6.

a. The EUT was connected to spectrum analyzer and system simulator via a power divider.

b. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

c. Set spectrum analyzer with Peak detector.

d. The RF fundamental frequency should be excluded against the limit line in the operating frequency band.

5.3 DEVIATION FROM TEST STANDARD
No deviation.

54 TEST SETUP

Spectrum Analayzer [ ] o
Power . -
Splitter EUT

=

Communication simulator

5.5 TEST RESULT

Please refer to the APPENDIX C.
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6 RADIATED SPURIOUS EMISSIONS MEASUREMENT

6.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm. (Part
27 Subpart L & H)

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit equal to -25dBm. (Part
27 Subpart M)

NOTE:
(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
Calculation example:

Reading Level Correct Factor Measurement Value
(dBm) (dB) (dBm)
-50.43 -2.11 = -52.54

Measurement Value Limit Value Margin Level
(dBm) (dBm) (dB)
-52.54 -13 = -39.54

6.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 6.2.

a. Inthe semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around 360
degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power. The
“‘Read Value” is the spectrum reading the maximum power value.

b. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum
reading equal to “Read Value “ of step a. Record the power level of S.G

c. EIRP = Output power level of S.G - TX cable loss + Antenna gain of substitution horn.

d. ERP power can be calculated form EIRP power by subtracting the gain of dipole,

ERP power = EIRP power - 2.15 dBi.
e. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz / 3 MHz.

6.3 DEVIATION FROM TEST STANDARD

No deviation.
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6.4 TEST SETUP

30 MHz to 1 GHz

A
1-4m
< A -
3m
| EUT |
A | .
0.8m
\
Ground Plane
Receiver | - AMD.
Above 1 GHz
A
2 1
"""""" r’;’, M
<!
]
Y :
1
]
1
1
|
1
i
1
I—_: > | 1-4m
3m E i
1
EUT D'—F
] 7m N
v I
-
0.8 m -
0.3 m

Ground Plane

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX D
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7 BAND EDGE MEASUREMENT
7.1 LIMIT

The power of any emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P)
dB. Compliance with this provision is based on the use of measurement instrumentation employing a
resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands immediately outside and
adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may be employed. (Part 27
Subpart L & H)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and

55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies
below 2495 MHz may also submit a documented interference complaint against BRS licensees operating
on channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.
(Part 27 Subpart M)

7.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 6.

a. All measurements were done at low and high operational frequency range.
b. Record the max trace plot into the test report.

7.3 DEVIATION FROM TEST STANDARD

No deviation.

7.4 TEST SETUP

Spectrum Analayzer :l )
Power . -
Splitter EUT

Communication simulater

7.5 TEST RESULT

Please refer to the APPENDIX E.
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8 PEAK TO AVERAGE RATIO MEASUREMENT
8.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

8.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.7.

a. Setresolution/measurement bandwidth = signal’'s occupied bandwidth.

b. Set the number of counts to a value that stabilizes the measured CCDF curve.
c. Record the maximum PAPR level associated with a probability of 0.1%.

8.3 DEVIATION FROM TEST STANDARD

No deviation.

8.4 TEST SETUP

Spectrum Analayzer :l o
Power e -
Splitter EUT

=

Communication simulator

8.5 TEST RESULT

Please refer to the APPENDIX F.
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9 FREQUENCY STABILITY MEASUREMENT

9.1 LIMIT

+1.5 ppm is for base and fixed station. 2.5 ppm is for mobile station.
9.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 9.

a. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test voltage range is from
minimum to maximum working voltage. Each step shall be record the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
10.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

d. The frequency error was recorded frequency error from the communication simulator.

9.3 DEVIATION FROM TEST STANDARD
No deviation.

9.4 TEST SETUP

=

Communication simulator

=

Power Supply

9.5 TEST RESULT

Please refer to the APPENDIX G.
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10 LIST OF MEASURING EQUIPMENTS
Conducted Output Power
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum Keysight N9010A MY56480489 | 2022/10/19 | 2023/10/18
Analyzer
WIRELESS
2 |coMMuNICATIO Agilent E5515C GB47390193 | 2023/7/4 | 2024/7/3
N TEST SET
Radio
3 | Communication |  ANRITSU MT8821C 6262044728 | 2022/11/25 | 2023/11/24
Test Station
Effective Radiated Power - Effective Isotropic Radiated Power and Radiated Emissions
Kind of . Calibrated Calibrated
ltem Equipment Manufacturer Type No. Serial No. Date Until
1 Preamplifier EMCI EMC330N 980850 2022/9/19 | 2023/9/18
2 Preamplifier EMCI EMC118A45SE 980819 2023/3/7 | 2024/3/6
3 | Pre-Amplifier EMCI EMC184045SE 980907 2022/9/28 | 2023/9/27
4 | TestCable EMCI EMC104-SM-1001 180809 2023/7110 | 2024/7/9
5 | TestCable EMCI EMCTOASV-SM 220322 2023/3/14 | 2024/3/13
6 | TestCable EMCI EMCTOASV-SM 220324 2023/3/14 | 2024/3/13
7 | EXASignal keysight N9020B MY57120120 | 2023/2/24 | 2024/2/23
Analyzer
2022/5/18 | 2023/5/17
8 | HornAntenna RFSPIN DRH18-E 211202A18EN =500 2 oo et
2022/5/18 | 2023/5/17
9 Horn Ant Schwarzbeck BBHA 9170D 1136 5023/5/12 5024/5/11
Log-bicon 2022/5/20 | 2023/5/19
10 Antenna Schwarzbeck VULB9168 1369 2023/5/9 5024/5/8
2022/5/20 | 2023/5/19
11 | 6dB Attenuator EMCI EMCI-N-6-06 AT-06001 ea35e | 2o4/58
12 | TestCable EMCI EMCTOTS ML 22032 2023/3/14 | 2024/3/13
13 | Test Cable EMCI EMC1 ?gb'éM'KM' 220327 2023/3114 | 2024/3/13
WIRELESS _ 2022/7/7 2023/7/6
14 |COMMUNICATIO Agilent E5515C GB47390193
N TEST SET 2023/7/4 | 2024/7/3
Radio
15 | Communication |  ANRITSU MT8821C 6262044728 | 2022/11/25 | 2023/11/24
Test Station
Measurement EZ_EMC
16 Software EZ (Version N/A N/A N/A
NB-03A1-01)
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All calibration period of equipment list is one year.

Others Conducted Measurement
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSV7 103032 2023/8/10 | 2024/8/9
Analyzer
2 Spectrum Keysight N9010A MY54200240 | 2023/6/26 | 2024/6/25
Analyzer
3 Spectrum Keysight N9010A MY56480489 | 2022/10/19 | 2023/10/18
Analyzer
4 Thermal HOLINK H-TH-2SP-B | EK04101902 | 2023/7/3 | 2024772
Chamber
WIRELESS
5 |COMMUNICATIO Agilent E5515C GB47390193 2023/7/4 2024/7/3
N TEST SET
Radio
6 | Communication ANRITSU MT8820C 6201381608 | 2022/12/22 | 2023/12/21
Analyzer
Radio
7 | Communication ANRITSU MT8821C 6262044728 | 2022/11/25 | 2023/11/24
Test Station
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
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11 EUT TEST PHOTO

Please refer to document Appendix No.: TP-2212T004-FCCP-1 (APPENDIX-TEST PHOTQOS).

12 EUT PHOTOS

Please refer to document Appendix No.: EP-2212T004-1 (APPENDIX-EUT PHOTOS).
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APPENDIX A CONDUCTED OUTPUT POWER AND EFFECTIVE
RADIATED POWER & EQUIVALENT ISOTROPIC RADIATED
POWER
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Conducted Output Power and calculated ERP/EIRP:
WCDMA Band IV Power:
UL/DL Average EIRP power EIRP power
Band Mode Channel No. Frequency(MHz) power(d?Bm) (dB‘?n) (V\‘;)
1312/1537 1712.4 23.81 26.71 0.469
WCDMA Band IV Rel 99 1413/1638 1732.6 23.87 26.77 0.475
1513/1738 1752.6 23.82 26.72 0.470
UL/DL Average EIRP power EIRP power
Band Sub-test Channel No. Frequency(MHz) EGET) (dBm) w)
1312/1537 1712.4 23.90 26.80 0.479
1 1413/1638 1732.6 23.98 26.88 0.488
1513/1738 1752.6 23.95 26.85 0.484
1312/1537 1712.4 23.40 26.30 0.427
2 1413/1638 1732.6 23.50 26.40 0.437
1513/1738 1752.6 23.45 26.35 0.432
HSDPA IV 1312/1537 1712.4 22.91 25.81 0.381
3 1413/1638 1732.6 23.01 25.91 0.390
1513/1738 1752.6 23.00 25.90 0.389
1312/1537 1712.4 22.95 25.85 0.385
4 1413/1638 1732.6 23.05 25.95 0.394
1513/1738 1752.6 22.97 25.87 0.386
UL/DL Awerage EIRP power EIRP power
Band Sub-test Channel No. Frequency(MHz) SEleE ) (dBm) w)
1312/1537 1712.4 23.77 26.67 0.465
1 1413/1638 1732.6 23.90 26.80 0.479
1513/1738 1752.6 23.86 26.76 0.474
1312/1537 1712.4 21.79 24.69 0.294
2 1413/1638 1732.6 21.95 24.85 0.305
1513/1738 1752.6 21.87 24.77 0.300
1312/1537 1712.4 22.82 25.72 0.373
HSUPA IV 3 1413/1638 1732.6 22.94 25.84 0.384
1513/1738 1752.6 22.87 25.77 0.378
1312/1537 1712.4 21.82 24.72 0.296
4 1413/1638 1732.6 21.91 24.81 0.303
1513/1738 1752.6 21.89 24.79 0.301
1312/1537 1712.4 23.72 26.62 0.459
5 1413/1638 1732.6 23.83 26.73 0.471
1513/1738 1752.6 23.77 26.67 0.465
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W . 10(P(Bm)/10) / 1000
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LTE Band 4 Power:

BW Frequency UL RB UL RB Average power EIRP power | EIRP power
Band iz | € ey Mode | \jocation | Ofiset MPR ((?Brr?) (dB’?n) (V\Fl’)
1 0 0 22.18 25.08 0.322
1 2 0 22.08 24.98 0.315
1 5 0 21.88 24.78 0.301
QPSK 3 0 0 22.18 25.08 0.322
3 1 0 22.08 24.98 0.315
3 2 0 21.88 24.78 0.301
19957 1710.7 6 0 1 21.22 24.12 0.258
1 0 1 21.50 24.40 0.275
1 2 1 21.58 24.48 0.281
1 5 1 21.30 24.20 0.263
16QAM 3 0 1 21.50 24.40 0.275
3 1 1 21.58 24.48 0.281
3 2 1 21.30 24.20 0.263
6 0 2 20.22 23.12 0.205
1 0 0 22.38 25.28 0.337
1 2 0 21.98 24.88 0.308
1 5 0 21.96 24.86 0.306
QPSK 3 0 0 22.38 25.28 0.337
3 1 0 21.98 24.88 0.308
3 2 0 21.96 24.86 0.306
4 1.4 20175 1732.5 6 0 1 21.21 24.11 0.258
1 0 1 21.66 24.56 0.286
1 2 1 21.53 24.43 0.277
1 5 1 21.36 24.26 0.267
16QAM 3 0 1 21.66 24.56 0.286
3 1 1 21.53 24.43 0.277
3 2 1 21.36 24.26 0.267
6 0 2 20.32 23.22 0.210
1 0 0 22.33 25.23 0.333
1 2 0 22.09 24.99 0.316
1 5 0 21.98 24.88 0.308
QPSK 3 0 0 22.33 25.23 0.333
3 1 0 22.09 24.99 0.316
3 2 0 21.98 24.88 0.308
20393 1754.3 6 0 1 21.22 24.12 0.258
1 0 1 21.72 24.62 0.290
1 2 1 21.46 24.36 0.273
1 5 1 21.29 24.19 0.262
16QAM 3 0 1 21.72 24.62 0.290
3 1 1 21.46 24.36 0.273
3 2 1 21.29 24.19 0.262
6 0 2 20.27 23.17 0.207

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Average power EIRP power | EIRP power
Band I ik BT Mode | \jocation | Ofiset MPR (O?Bng) (dBF:n) (V\FI))
1 0 0 22.23 25.13 0.326
1 7 0 22.13 25.03 0.318
1 14 0 21.93 24.83 0.304
QPSK 8 0 1 21.23 24.13 0.259
8 4 1 21.24 24.14 0.259
8 7 1 21.16 24.06 0.255
15 0 1 21.27 24.17 0.261
19965 17115 1 0 1 2155 24.45 0.279
1 7 1 21.63 2453 0.284
1 14 1 21.35 24.25 0.266
16QAM 8 0 2 20.23 23.13 0.206
8 4 2 20.22 23.12 0.205
8 7 2 20.17 23.07 0.203
15 0 2 20.27 23.17 0.207
1 0 0 2243 25.33 0.341
1 7 0 22.03 24.93 0.311
1 14 0 22.01 2491 0.310
QPSK 8 0 1 21.32 24.22 0.264
8 4 1 21.21 24.11 0.258
8 7 1 21.12 24.02 0.252
4 3 20175 17325 15 0 1 21.26 24.16 0.261
1 0 1 2171 24,61 0.289
1 7 1 2158 24.48 0.281
1 14 1 21.41 24.31 0.270
16QAM 8 0 2 20.37 23.27 0.212
8 4 2 20.24 23.14 0.206
8 7 2 20.17 23.07 0.203
15 0 2 20.24 23.14 0.206
1 0 0 22.38 25.28 0.337
1 7 0 22.14 25.04 0.319
1 14 0 22.03 24.93 0.311
QPSK 8 0 1 21.31 24.21 0.264
8 4 1 21.27 24.17 0.261
8 7 1 21.17 24.07 0.255
20385 17535 15 0 1 21.27 24.17 0.261
1 0 1 21.77 24.67 0.293
1 7 1 2151 24.41 0.276
1 14 1 21.34 24.24 0.265
16QAM 8 0 2 20.32 23.22 0.210
8 4 2 20.28 23.18 0.208
8 7 2 20.18 23.08 0.203
15 0 2 20.27 23.17 0.207

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Average power EIRP power | EIRP power
Band I ik BT Mode | \jocation | Ofiset MPR (O?Bng) (dBF:n) (V\FI))
1 0 0 22.28 25.18 0.330
1 12 0 22.18 25.08 0.322
1 24 0 21.98 24.88 0.308
QPSK 12 0 1 21.28 24.18 0.262
12 6 1 21.29 24.19 0.262
12 11 1 21.21 2411 0.258
25 0 1 21.32 24.22 0.264
19975 1125 1 0 1 21.60 2450 0.282
1 12 1 21.68 2458 0.287
1 24 1 21.40 24.30 0.269
16QAM 12 0 2 20.28 23.18 0.208
12 6 2 20.27 23.17 0.207
12 11 2 20.22 23.12 0.205
25 0 2 20.32 23.22 0.210
1 0 0 22.48 25.38 0.345
1 12 0 22.08 24.98 0.315
1 24 0 22.06 24.96 0.313
QPSK 12 0 1 21.37 24.27 0.267
12 6 1 21.26 24.16 0.261
12 11 1 21.17 24.07 0.255
4 5 20175 1732.5 25 0 1 21.31 2421 0.264
1 0 1 21.76 24.66 0.292
1 12 1 21.63 24.53 0.284
1 24 1 21.46 24.36 0.273
16QAM 12 0 2 20.42 23.32 0.215
12 6 2 20.29 23.19 0.208
12 11 2 20.22 23.12 0.205
25 0 2 20.29 23.19 0.208
1 0 0 22.43 25.33 0.341
1 12 0 22.19 25.09 0.323
1 24 0 22.08 24.98 0.315
QPSK 12 0 1 21.36 24.26 0.267
12 6 1 21.32 24.22 0.264
12 11 1 21.22 24.12 0.258
20375 17525 25 0 1 21.32 24.22 0.264
1 0 1 21.82 24.72 0.296
1 12 1 21.56 24.46 0.279
1 24 1 21.39 24.29 0.269
16QAM 12 0 2 20.37 23.27 0.212
12 6 2 20.33 23.23 0.210
12 11 2 20.23 23.13 0.206
25 0 2 20.32 23.22 0.210

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Average power EIRP power | EIRP power
Band I ik BT Mode | \jocation | Ofiset MPR (O?Bng) (dBF:n) (V\FI))
1 0 0 22.33 25.23 0.333
1 24 0 22.23 25.13 0.326
1 49 0 22.03 24.93 0.311
QPSK 25 0 1 21.33 24.23 0.265
25 12 1 21.34 24.24 0.265
25 24 1 21.26 24.16 0.261
20000 1715.0 50 0 1 21.37 24.27 0.267
1 0 1 21.65 2455 0.285
1 24 1 21.73 24.63 0.290
1 49 1 21.45 24.35 0.272
16QAM 25 0 2 20.33 23.23 0.210
25 12 2 20.32 23.22 0.210
25 24 2 20.27 23.17 0.207
50 0 2 20.37 23.27 0.212
1 0 0 22.53 2543 0.349
1 24 0 22.13 25.03 0.318
1 49 0 2211 25.01 0.317
QPSK 25 0 1 21.42 24.32 0.270
25 12 1 2131 24.21 0.264
25 24 1 21.22 24.12 0.258
4 10 20175 1732.5 50 0 1 21.36 24.26 0.267
1 0 1 21.81 24.71 0.296
1 24 1 21.68 24.58 0.287
1 49 1 2151 24.41 0.276
16QAM 25 0 2 20.47 23.37 0.217
25 12 2 20.34 23.24 0.211
25 24 2 20.27 23.17 0.207
50 0 2 20.34 23.24 0.211
1 0 0 22.48 25.38 0.345
1 24 0 22.24 25.14 0.327
1 49 0 22.13 25.03 0.318
QPSK 25 0 1 21.41 24.31 0.270
25 12 1 21.37 24.27 0.267
25 24 1 21.27 24.17 0.261
20350 1750.0 50 0 1 21.37 24.27 0.267
1 0 1 21.87 24.77 0.300
1 24 1 21.61 2451 0.282
1 49 1 21.44 24.34 0.272
16QAM 25 0 2 20.42 23.32 0.215
25 12 2 20.38 23.28 0.213
25 24 2 20.28 23.18 0.208
50 0 2 20.37 23.27 0.212

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Average power EIRP power | EIRP power
Band I ik BT Mode | \jocation | Offset MPR (O?Bng) (dBF:n) (V\FI))
1 0 0 22.38 25.28 0.337
1 37 0 22.28 25.18 0.330
1 74 0 22.08 24.98 0.315
QPSK 36 0 1 21.38 24.28 0.268
36 18 1 21.39 24.29 0.269
36 35 1 21.31 24.21 0.264
20025 17175 75 0 1 21.42 24.32 0.270
1 0 1 21.70 24.60 0.288
1 37 1 21.78 24.68 0.294
1 74 1 21.50 24.40 0.275
16QAM 36 0 2 20.38 23.28 0.213
36 18 2 20.37 23.27 0.212
36 35 2 20.32 23.22 0.210
75 0 2 20.42 23.32 0.215
1 0 0 22.58 25.48 0.353
1 37 0 22.18 25.08 0.322
1 74 0 22.16 25.06 0.321
QPSK 36 0 1 21.47 24.37 0.274
36 18 1 21.36 24.26 0.267
36 35 1 21.27 24.17 0.261
4 15 20175 1732.5 75 0 1 21.41 24.31 0.270
1 0 1 21.86 24.76 0.299
1 37 1 21.73 24.63 0.290
1 74 1 21.56 24.46 0.279
16QAM 36 0 2 20.52 23.42 0.220
36 18 2 20.39 23.29 0.213
36 35 2 20.32 23.22 0.210
75 0 2 20.39 23.29 0.213
1 0 0 22.53 25.43 0.349
1 37 0 22.29 25.19 0.330
1 74 0 22.18 25.08 0.322
QPSK 36 0 1 21.46 24.36 0.273
36 18 1 21.42 24.32 0.270
36 35 1 21.32 24.22 0.264
20325 17475 75 0 1 21.42 24.32 0.270
1 0 1 21.92 24.82 0.303
1 37 1 21.66 24.56 0.286
1 74 1 21.49 24.39 0.275
16QAM 36 0 2 20.47 23.37 0.217
36 18 2 20.43 23.33 0.215
36 35 2 20.33 23.23 0.210
75 0 2 20.42 23.32 0.215

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Average power EIRP power | EIRP power
Band I ik BT Mode | \jocation | Ofiset MPR (O?Bng) (dBF:n) (V\FI))
1 0 0 22.43 25.33 0.341
1 49 0 22.33 25.23 0.333
1 99 0 22.13 25.03 0.318
QPSK 50 0 1 21.43 24.33 0.271
50 24 1 21.44 24.34 0.272
50 49 1 21.36 24.26 0.267
20050 1720.0 100 0 1 21.47 24.37 0.274
1 0 1 21.75 24.65 0.292
1 49 1 21.83 24.73 0.297
1 99 1 21.55 24.45 0.279
16QAM 50 0 2 20.43 23.33 0.215
50 24 2 20.42 23.32 0.215
50 49 2 20.37 23.27 0.212
100 0 2 20.47 23.37 0.217
1 0 0 22.63 2553 0.357
1 49 0 22.23 25.13 0.326
1 99 0 22.21 25.11 0.324
QPSK 50 0 1 21.52 24.42 0.277
50 24 1 2141 2431 0.270
50 49 1 21.32 24.22 0.264
4 20 20175 1732.5 100 0 1 21.46 24.36 0.273
1 0 1 2191 24.81 0.303
1 49 1 21.78 24.68 0.294
1 99 1 21.61 2451 0.282
16QAM 50 0 2 20.57 23.47 0.222
50 24 2 20.44 23.34 0.216
50 49 2 20.37 23.27 0.212
100 0 2 20.44 23.34 0.216
1 0 0 22.58 25.48 0.353
1 49 0 22.34 25.24 0.334
1 99 0 22.23 25.13 0.326
QPSK 50 0 1 2151 24.41 0.276
50 24 1 21.47 24.37 0.274
50 49 1 21.37 24.27 0.267
20300 1745.0 100 0 1 21.47 24.37 0.274
1 0 1 21.97 24.87 0.307
1 49 1 21.71 24.61 0.289
1 99 1 21.54 24.44 0.278
16QAM 50 0 2 20.52 23.42 0.220
50 24 2 20.48 23.38 0.218
50 49 2 20.38 23.28 0.213
100 0 2 20.47 23.37 0.217

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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LTE Band 7 Power:

Band BW Channel Frequency Mode UL RE UL RB MPR Awverage power | EIRP power | EIRP power
(MHz) (MHz) Allocation Start (dBm) (dBm) W)
1 0 0 21.89 25.26 0.336
1 12 0 21.97 25.34 0.342
1 24 0 22.05 25.42 0.348
QPSK 12 0 1 21.00 24.37 0.274
12 6 1 21.13 24.50 0.282
12 11 1 21.19 24.56 0.286
20775 2502.5 25 0 1 21.00 24.37 0.274
1 0 1 20.98 24.35 0.272
1 12 1 21.07 24.44 0.278
1 24 1 21.16 24.53 0.284
16QAM 12 0 2 19.94 23.31 0.214
12 6 2 20.08 23.45 0.221
12 11 2 20.11 23.48 0.223
25 0 2 20.00 23.37 0.217
1 0 0 22.42 25.79 0.379
1 12 0 22.50 25.87 0.386
1 24 0 22.51 25.88 0.387
QPSK 12 0 1 21.53 24.90 0.309
12 6 1 21.66 25.03 0.318
12 11 1 21.65 25.02 0.318
7 5M 21100 2535.0 25 0 1 21.61 24.98 0.315
1 0 1 2151 24.88 0.308
1 12 1 21.60 24.97 0.314
1 24 1 21.62 24.99 0.316
16QAM 12 0 2 20.68 24.05 0.254
12 6 2 20.77 24.14 0.259
12 11 2 20.71 24.08 0.256
25 0 2 20.64 24.01 0.252
1 0 0 22.87 26.24 0.421
1 12 0 22.76 26.13 0.410
1 24 0 22.45 25.82 0.382
QPSK 12 0 1 21.98 25.35 0.343
12 6 1 21.92 25.29 0.338
12 11 1 21.59 24.96 0.313
21425 25675 25 0 1 21.98 25.35 0.343
1 0 1 21.96 25.33 0.341
1 12 1 21.86 25.23 0.333
1 24 1 21.56 24.93 0.311
16QAM 12 0 2 20.50 23.87 0.244
12 6 2 20.87 24.24 0.265
12 11 2 20.82 24.19 0.262
25 0 2 20.79 24.16 0.261

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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Band BW Channel Frequency Mode uL RI.3 UL RB MPR Awverage power | ERP power | ERP power
(MHz) (MHz) Allocation Start (dBm) (dBm) (W)
1 0 0 21.94 25.31 0.340
1 24 0 22.02 25.39 0.346
1 49 0 22.10 25.47 0.352
QPSK 25 0 1 21.05 24.42 0.277
25 12 1 21.18 2455 0.285
25 24 1 21.24 2461 0.289
20800 2505.0 50 0 1 21.05 24.42 0.277
1 0 1 21.03 24.40 0.275
1 24 1 21.12 24.49 0.281
1 49 1 21.21 24.58 0.287
16QAM 25 0 2 19.99 23.36 0.217
25 12 2 20.13 23.50 0.224
25 24 2 20.16 23.53 0.225
50 0 2 20.05 23.42 0.220
1 0 0 22.47 25.84 0.384
1 24 0 22.55 25.92 0.391
1 49 0 22.56 25.93 0.392
QPSK 25 0 1 21.58 24.95 0.313
25 12 1 21.71 25.08 0.322
25 24 1 21.70 25.07 0.321
7 10M 21100 2535.0 50 0 1 21.66 25.03 0.318
1 0 1 21.56 24.93 0.311
1 24 1 21.65 25.02 0.318
1 49 1 21.67 25.04 0.319
16QAM 25 0 2 20.73 24.10 0.257
25 12 2 20.82 24.19 0.262
25 24 2 20.76 24.13 0.259
50 0 2 20.69 24.06 0.255
1 0 0 22.92 26.29 0.426
1 24 0 22.81 26.18 0.415
1 49 0 22.50 25.87 0.386
QPSK 25 0 1 22.03 25.40 0.347
25 12 1 21.97 25.34 0.342
25 24 1 21.64 25.01 0.317
50 0 1 22.03 25.40 0.347
21400 2565.0 1 0 1 22.01 25.38 0.345
1 24 1 21.91 25.28 0.337
1 49 1 21.61 24.98 0.315
16QAM 25 0 2 20.55 23.92 0.247
25 12 2 20.92 24.29 0.269
25 24 2 20.87 24.24 0.265
50 0 2 20.84 2421 0.264

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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Band BW Channel Frequency Mode uL RI.3 UL RB MPR Awverage power | ERP power | ERP power
(MHz) (MHz) Allocation Start (dBm) (dBm) (W)
1 0 0 21.99 25.36 0.344
1 37 0 22.07 25.44 0.350
1 74 0 22.15 25.52 0.356
QPSK 36 0 1 21.10 24.47 0.280
36 18 1 21.23 24.60 0.288
36 35 1 21.29 24.66 0.292
20825 2507.5 75 0 1 21.10 24.47 0.280
1 0 1 21.08 24.45 0.279
1 37 1 21.17 24.54 0.284
1 74 1 21.26 24.63 0.290
16QAM 36 0 2 20.04 2341 0.219
36 18 2 20.18 23.55 0.226
36 35 2 20.21 23.58 0.228
75 0 2 20.10 23.47 0.222
1 0 0 22.52 25.89 0.388
1 37 0 22.60 25.97 0.395
1 74 0 22.61 25.98 0.396
QPSK 36 0 1 21.63 25.00 0.316
36 18 1 21.76 25.13 0.326
36 35 1 21.75 25.12 0.325
7 15M 21100 2535.0 75 0 1 21.71 25.08 0.322
1 0 1 21.61 24.98 0.315
1 37 1 21.70 25.07 0.321
1 74 1 21.72 25.09 0.323
16QAM 36 0 2 20.78 24.15 0.260
36 18 2 20.87 24.24 0.265
36 35 2 20.81 24.18 0.262
75 0 2 20.74 24.11 0.258
1 0 0 22.97 26.34 0.431
1 37 0 22.86 26.23 0.420
1 74 0 22.55 25.92 0.391
QPSK 36 0 1 22.08 25.45 0.351
36 18 1 22.02 25.39 0.346
36 35 1 21.69 25.06 0.321
21375 2562.5 75 0 1 22.08 25.45 0.351
1 0 1 22.06 25.43 0.349
1 37 1 21.96 25.33 0.341
1 74 1 21.66 25.03 0.318
16QAM 36 0 2 20.60 23.97 0.249
36 18 2 20.97 24.34 0.272
36 35 2 20.92 24.29 0.269
75 0 2 20.89 24.26 0.267

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000

Project No.: 2212T004 Page 49 of 421 Report Version: R0O1



y
3 L L Report No.: BTL-FCCP-7-2212T004

Band BW Channel Frequency Mode uL RI.3 UL RB MPR Awverage power | ERP power | ERP power
(MHz) (MHz) Allocation Start (dBm) (dBm) (W)
1 0 0 22.04 25.41 0.348
1 49 0 22.12 25.49 0.354
1 99 0 22.20 25.57 0.361
QPSK 50 0 1 21.15 24.52 0.283
50 24 1 21.28 24.65 0.292
50 49 1 21.34 2471 0.296
20850 2510.0 100 0 1 21.15 24.52 0.283
1 0 1 21.13 2450 0.282
1 49 1 21.22 24.59 0.288
1 99 1 2131 24.68 0.294
16QAM 50 0 2 20.09 23.46 0.222
50 24 2 20.23 23.60 0.229
50 49 2 20.26 23.63 0.231
100 0 2 20.15 23.52 0.225
1 0 0 22.57 25.94 0.393
1 49 0 22.65 26.02 0.400
1 99 0 22.66 26.03 0.401
QPSK 50 0 1 21.68 25.05 0.320
50 24 1 21.81 25.18 0.330
50 49 1 21.80 25.17 0.329
7 20M 21100 2535.0 100 0 1 21.76 25.13 0.326
1 0 1 21.66 25.03 0.318
1 49 1 21.75 25.12 0.325
1 99 1 21.77 25.14 0.327
16QAM 50 0 2 20.83 24.20 0.263
50 24 2 20.92 24.29 0.269
50 49 2 20.86 24.23 0.265
100 0 2 20.79 24.16 0.261
1 0 0 23.02 26.39 0.436
1 49 0 22.91 26.28 0.425
1 99 0 22.60 25.97 0.395
QPSK 50 0 1 22.13 25.50 0.355
50 24 1 22.07 25.44 0.350
50 49 1 21.74 25.11 0.324
100 0 1 22.13 25.50 0.355
21350 2560.0 1 0 1 2211 25.48 0.353
1 49 1 22.01 25.38 0.345
1 99 1 21.71 25.08 0.322
16QAM 50 0 2 20.65 24.02 0.252
50 24 2 21.02 24.39 0.275
50 49 2 20.97 24.34 0.272
100 0 2 20.94 2431 0.270

NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.

(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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LTE Band 12 Power:

BW Frequency UL RB UL RB Awverage ERP power | ERP power
Band (MHz) Channel (MHz) Mode | Alocation |  offset MPR powegr (dBpm) (V\pl)
1 0 0 21.99 21.18 0.131
1 2 0 22.26 21.45 0.140
1 5 0 22.28 21.47 0.140
QPSK 3 0 0 21.99 21.18 0.131
3 1 0 22.26 21.45 0.140
3 2 0 22.28 21.47 0.140
23017 699.7 6 0 1 21.10 20.29 0.107
1 0 1 21.08 20.27 0.106
1 2 1 21.36 20.55 0.114
1 5 1 21.39 20.58 0.114
16QAM 3 0 1 21.08 20.27 0.106
3 1 1 21.36 20.55 0.114
3 2 1 21.39 20.58 0.114
6 0 2 20.29 19.48 0.089
1 0 0 2217 21.36 0.137
1 2 0 22.31 21.50 0.141
1 5 0 22.47 21.66 0.147
QPSK 3 0 0 22.17 21.36 0.137
3 1 0 22.31 21.50 0.141
3 2 0 22.47 21.66 0.147
12 1.4 23095 7075 6 0 1 21.28 20.47 0.111
1 0 1 21.26 20.45 0.111
1 2 1 2141 20.60 0.115
1 5 1 21.58 20.77 0.119
16QAM 3 0 1 21.26 20.45 0.111
3 1 1 2141 20.60 0.115
3 2 1 21.58 20.77 0.119
6 0 2 20.52 19.71 0.094
1 0 0 22.13 21.32 0.136
1 2 0 22.45 21.64 0.146
1 5 0 22.46 21.65 0.146
QPSK 3 0 0 22.13 21.32 0.136
3 1 0 22.45 21.64 0.146
3 2 0 22.46 21.65 0.146
23173 715.3 6 0 1 21.24 20.43 0.110
1 0 1 21.22 2041 0.110
1 2 1 21.55 20.74 0.119
1 5 1 21.57 20.76 0.119
16QAM 3 0 1 21.22 20.41 0.110
3 1 1 21.55 20.74 0.119
3 2 1 21.57 20.76 0.119
6 0 2 20.51 19.70 0.093
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Awerage | ERP power | ERP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBpm) 05)
1 0 0 22.04 21.23 0.133
1 7 0 2231 21.50 0.141
1 14 0 2233 2152 0.142
QPSK 8 0 1 21.15 20.34 0.108
8 4 1 21.47 20.66 0.116
8 7 1 2147 20.66 0.116
23025 7005 15 0 1 21.15 20.34 0.108
1 0 1 21.13 20.32 0.108
1 7 1 2141 20.60 0.115
1 14 1 2144 20.63 0.116
16QAM 8 0 2 20.38 1957 0.091
8 4 2 20.42 19.61 0.091
8 7 2 20.37 19.56 0.090
15 0 2 20.34 1953 0.090
1 0 0 22.22 21.41 0.138
1 7 0 22.36 21.55 0.143
1 14 0 2252 21.71 0.148
QPSK 8 0 1 2133 2052 0.113
8 4 1 2152 20.71 0.118
8 7 1 2166 20.85 0.122
12 3 23005 2075 15 0 1 2133 2052 0.113
1 0 1 2131 20.50 0.112
1 7 1 21.46 20.65 0.116
1 14 1 2163 20.82 0.121
16QAM 8 0 2 2057 19.76 0.095
8 4 2 20.47 19.66 0.092
8 7 2 20.42 19.61 0.091
15 0 2 20.39 19.58 0.091
1 0 0 22.18 21.37 0.137
1 7 0 2250 21.69 0.148
1 14 0 2251 21.70 0.148
QPSK 8 0 1 21.29 20.48 0.112
8 4 1 21.66 20.85 0.122
8 7 1 21.65 20.84 0.121
23165 7145 15 0 1 21.29 20.48 0.112
1 0 1 21.27 20.46 0.111
1 7 1 21.60 20.79 0.120
1 14 1 2162 20.81 0.121
16QAM 8 0 2 2056 19.75 0.094
8 4 2 20.61 19.80 0.095
8 7 2 20.56 19.75 0.094
15 0 2 2053 19.72 0.094
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB UL RB Awerage | ERP power | ERP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBpm) 05)
1 0 0 22.09 21.28 0.134
1 12 0 22.36 21.55 0.143
1 24 0 22.38 21.57 0.144
QPSK 12 0 1 21.20 20.39 0.109
12 6 1 21.52 20.71 0.118
12 11 1 21.52 20.71 0.118
23035 7015 25 0 1 21.20 20.39 0.109
1 0 1 21.18 20.37 0.109
1 12 1 21.46 20.65 0.116
1 24 1 21.49 20.68 0.117
16QAM 12 0 2 20.43 19.62 0.092
12 6 2 20.47 19.66 0.092
12 11 2 20.42 19.61 0.091
25 0 2 20.39 19.58 0.091
1 0 0 22.27 21.46 0.140
1 12 0 2241 21.60 0.145
1 24 0 2257 21.76 0.150
QPSK 12 0 1 21.38 20.57 0.114
12 6 1 21.57 20.76 0.119
12 11 1 21.71 20.90 0.123
12 5 23095 7075 25 0 1 21.38 20.57 0.114
1 0 1 21.36 20.55 0.114
1 12 1 2151 20.70 0.117
1 24 1 21.68 20.87 0.122
16QAM 12 0 2 20.62 19.81 0.096
12 6 2 20.52 19.71 0.094
12 11 2 2047 19.66 0.092
25 0 2 20.44 19.63 0.092
1 0 0 22.23 21.42 0.139
1 12 0 2255 21.74 0.149
1 24 0 22.56 21.75 0.150
QPSK 12 0 1 21.34 20.53 0.113
12 6 1 21.71 20.90 0.123
12 11 1 21.70 20.89 0.123
23155 7135 25 0 1 21.34 20.53 0.113
1 0 1 21.32 20.51 0.112
1 12 1 21.65 20.84 0.121
1 24 1 21.67 20.86 0.122
16QAM 12 0 2 20.61 19.80 0.095
12 6 2 20.66 19.85 0.097
12 11 2 20.61 19.80 0.095
25 0 2 20.58 19.77 0.095
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB UL RB Awerage | ERP power | ERP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBpm) 05)
1 0 0 22.14 21.33 0.136
1 24 0 2241 21.60 0.145
1 49 0 22.43 21.62 0.145
QPSK 25 0 1 21.25 20.44 0.111
25 12 1 21.57 20.76 0.119
25 24 1 21.57 20.76 0.119
23060 704.0 50 0 1 21.25 20.44 0.111
1 0 1 21.23 20.42 0.110
1 24 1 2151 20.70 0.117
1 49 1 21.54 20.73 0.118
16QAM 25 0 2 20.48 19.67 0.093
25 12 2 20.52 19.71 0.094
25 24 2 20.47 19.66 0.092
50 0 2 20.44 19.63 0.092
1 0 0 22.32 2151 0.142
1 24 0 22.46 21.65 0.146
1 49 0 22.62 21.81 0.152
QPSK 25 0 1 21.43 20.62 0.115
25 12 1 21.62 20.81 0.121
25 24 1 21.76 20.95 0.124
12 10 23095 7075 50 0 1 21.43 20.62 0.115
1 0 1 2141 20.60 0.115
1 24 1 21.56 20.75 0.119
1 49 1 21.73 20.92 0.124
16QAM 25 0 2 20.67 19.86 0.097
25 12 2 20.57 19.76 0.095
25 24 2 20.52 19.71 0.094
50 0 2 20.49 19.68 0.093
1 0 0 22.28 21.47 0.140
1 24 0 22.60 21.79 0.151
1 49 0 2261 21.80 0151
QPSK 25 0 1 21.39 20.58 0.114
25 12 1 21.76 20.95 0.124
25 24 1 21.75 20.94 0.124
23130 711.0 50 0 1 21.39 20.58 0.114
1 0 1 21.37 20.56 0.114
1 24 1 21.70 20.89 0.123
1 49 1 21.72 20.91 0.123
16QAM 25 0 2 20.66 19.85 0.097
25 12 2 20.71 19.90 0.098
25 24 2 20.66 19.85 0.097
50 0 2 20.63 19.82 0.096
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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LTE Band 13 Power:

BW Frequency UL RB UL RB Awverage ERP power | ERP power
Band (MHz) Channel (MHz) Mode | Alocation | offset MPR powegr (dBpm) (V\pl)
1 0 0 2255 23.70 0.234
1 12 0 22.61 23.76 0.238
1 24 0 22.37 23.52 0.225
QPSK 12 0 1 21.66 22.81 0.191
12 6 1 21.77 22.92 0.196
12 11 1 21.52 22.67 0.185
23205 7795 25 0 1 21.69 22.84 0.192
1 0 1 21.65 22.80 0.191
1 12 1 21.71 22.86 0.193
1 24 1 21.48 22.63 0.183
16QAM 12 0 2 2041 21.56 0.143
12 6 2 20.71 21.86 0.153
12 11 2 20.67 21.82 0.152
25 0 2 20.64 21.79 0.151
1 0 0 22.58 23.73 0.236
1 12 0 22.64 23.79 0.239
1 24 0 2241 23.56 0.227
QPSK 12 0 1 21.70 22.85 0.193
12 6 1 21.80 22.95 0.197
12 11 1 21.55 22.70 0.186
13 5 23230 782.0 25 0 1 21.70 22.85 0.193
1 0 1 21.68 22.83 0.192
1 12 1 21.74 22.89 0.194
1 24 1 21.52 22.67 0.185
16QAM 12 0 2 20.46 21.61 0.145
12 6 2 20.75 21.90 0.155
12 11 2 20.70 21.85 0.153
25 0 2 20.67 21.82 0.152
1 0 0 22,57 23.72 0.236
1 12 0 22.62 23.77 0.238
1 24 0 22.39 23.54 0.226
QPSK 12 0 1 21.68 22.83 0.192
12 6 1 21.78 22.93 0.196
12 11 1 21.53 22.68 0.185
23255 784.5 25 0 1 21.68 22.83 0.192
1 0 1 21.66 22.81 0.191
1 12 1 21.72 22.87 0.194
1 24 1 21.50 22.65 0.184
16QAM 12 0 2 20.44 21.59 0.144
12 6 2 20.73 21.88 0.154
12 11 2 20.68 21.83 0.153
25 0 2 20.65 21.80 0.151
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB ULRB Average | ERP power | ERP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR power (dBpm) (VS)
1 0 0 22.62 23.77 0.238
1 24 0 22.67 23.82 0.241
1 49 0 22.44 23.59 0.229
QPSK 25 0 1 21.73 22.88 0.194
25 12 1 21.83 22.98 0.199
25 24 1 21.58 22.73 0.187
13 10 23230 782.0 50 0 1 21.73 22.88 0.194
1 0 1 21.71 22.86 0.193
1 24 1 21.77 22.92 0.196
1 49 1 21.55 22.70 0.186
16QAM 25 0 2 20.49 21.64 0.146
25 12 2 20.78 21.93 0.156
25 24 2 20.73 21.88 0.154
50 0 2 20.70 21.85 0.153
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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LTE Band 41 Power:

BW Frequency UL RB UL RB Awverage EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode | Aliocation Start MPR powegr (dBr:n) (V\F;)
1 0 0 21.80 25.33 0.341
1 12 0 21.78 25.31 0.340
1 24 0 21.89 25.42 0.348
QPSK 12 0 1 2091 24.44 0.278
12 6 1 20.94 24.47 0.280
12 11 1 21.03 24.56 0.286
39675 2498.5 25 0 1 2091 24.44 0.278
1 0 1 20.89 24.42 0.277
1 12 1 20.88 24.41 0.276
1 24 1 21.00 24.53 0.284
16QAM 12 0 2 19.94 23.47 0.222
12 6 2 19.89 23.42 0.220
12 11 2 19.84 23.37 0.217
25 0 2 19.81 23.34 0.216
1 0 0 2231 25.84 0.384
1 12 0 22.06 25.59 0.362
1 24 0 21.88 2541 0.348
QPSK 12 0 1 21.42 24.95 0.313
12 6 1 21.22 24.75 0.299
12 11 1 21.02 24.55 0.285
41 M 40620 2503.0 25 0 1 21.42 24.95 0.313
1 0 1 21.40 24.93 0.311
1 12 1 21.16 24.69 0.294
1 24 1 20.99 24.52 0.283
16QAM 12 0 2 19.93 23.46 0.222
12 6 2 20.17 23.70 0.234
12 11 2 20.12 23.65 0.232
25 0 2 20.09 23.62 0.230
1 0 0 22.79 26.32 0.429
1 12 0 22.87 26.40 0.437
1 24 0 2217 25.70 0.372
QPSK 12 0 1 21.90 25.43 0.349
12 6 1 22.03 25.56 0.360
12 11 1 21.31 24.84 0.305
41565 2687.5 25 0 1 21.90 25.43 0.349
1 0 1 21.88 2541 0.348
1 12 1 21.97 25.50 0.355
1 24 1 21.28 24.81 0.303
16QAM 12 0 2 20.22 23.75 0.237
12 6 2 20.98 2451 0.282
12 11 2 20.93 24.46 0.279
25 0 2 20.90 24.43 0.277
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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_— BW Charmel Frequency N UL RB UL RB o Awerage | EIRP power | EIRP power
(MHz) (MHz) Allocation Start power (dBm) (W)
1 0 0 21.85 25.38 0.345
1 24 0 21.83 25.36 0.344
1 49 0 21.94 25.47 0.352
QPSK 25 0 1 20.96 24.49 0.281
25 12 1 20.99 24.52 0.283
25 24 1 21.08 24.61 0.289
39700 2501.0 50 0 1 20.96 24.49 0.281
1 0 1 20.94 24.47 0.280
1 24 1 20.93 24.46 0.279
1 49 1 21.05 24.58 0.287
16QAM 25 0 2 19.99 23.52 0.225
25 12 2 19.94 23.47 0.222
25 24 2 19.89 23.42 0.220
50 0 2 19.86 23.39 0.218
1 0 0 22.36 25.89 0.388
1 24 0 2211 25.64 0.366
1 49 0 21.93 25.46 0.352
QPSK 25 0 1 2147 25.00 0.316
25 12 1 21.27 24.80 0.302
25 24 1 21.07 24.60 0.288
a1 10M 20620 2593.0 50 0 1 21.47 25.00 0.316
1 0 1 21.45 24.98 0.315
1 24 1 21.21 24.74 0.298
1 49 1 21.04 24.57 0.286
16QAM 25 0 2 19.98 23.51 0.224
25 12 2 20.22 23.75 0.237
25 24 2 20.17 23.70 0.234
50 0 2 20.14 23.67 0.233
1 0 0 22.84 26.37 0.434
1 24 0 22.92 26.45 0.442
1 49 0 22.22 25.75 0.376
QPSK 25 0 1 21.95 25.48 0.353
25 12 1 22.08 25.61 0.364
25 24 1 21.36 24.89 0.308
21540 2685.0 50 0 1 21.95 25.48 0.353
1 0 1 21.93 25.46 0.352
1 24 1 22.02 25.55 0.359
1 49 1 21.33 24.86 0.306
16QAM 25 0 2 20.27 23.80 0.240
25 12 2 21.03 24.56 0.286
25 24 2 20.98 24.51 0.282
50 0 2 20.95 24.48 0.281
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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_— BW Charmel Frequency N UL RB UL RB o Awerage | EIRP power | EIRP power
(MHz) (MHz) Allocation Start power (dBm) (W)
1 0 0 21.90 25.43 0.349
1 37 0 21.88 25.41 0.348
1 74 0 21.99 25.52 0.356
QPSK 36 0 1 21.01 24.54 0.284
36 18 1 21.04 24.57 0.286
36 35 1 21.13 24.66 0.292
39725 2503.5 75 0 1 21.01 24.54 0.284
1 0 1 20.99 24.52 0.283
1 37 1 20.98 2451 0.282
1 74 1 21.10 24.63 0.290
16QAM 36 0 2 20.04 23.57 0.228
36 18 2 19.99 23.52 0.225
36 35 2 19.94 23.47 0.222
75 0 2 19.91 23.44 0.221
1 0 0 22.41 25.94 0.393
1 37 0 22.16 25.69 0.371
1 74 0 21.98 25.51 0.356
QPSK 36 0 1 2152 25.05 0.320
36 18 1 21.32 24.85 0.305
36 35 1 21.12 24.65 0.292
a1 15M 20620 2593.0 75 0 1 21.52 25.05 0.320
1 0 1 21.50 25.03 0.318
1 37 1 21.26 24.79 0.301
1 74 1 21.09 24.62 0.290
16QAM 36 0 2 20.03 23.56 0.227
36 18 2 20.27 23.80 0.240
36 35 2 20.22 23.75 0.237
75 0 2 20.19 23.72 0.236
1 0 0 22.89 26.42 0.439
1 37 0 22.97 26.50 0.447
1 74 0 22.27 25.80 0.380
QPSK 36 0 1 22.00 25.53 0.357
36 18 1 22.13 25.66 0.368
36 35 1 21.41 24.94 0.312
41515 2682.5 75 0 1 22.00 25.53 0.357
1 0 1 21.98 25.51 0.356
1 37 1 22.07 25.60 0.363
1 74 1 21.38 24.91 0.310
16QAM 36 0 2 20.32 23.85 0.243
36 18 2 21.08 24.61 0.289
36 35 2 21.03 24.56 0.286
75 0 2 21.00 2453 0.284
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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_— BW Charmel Frequency N UL RB UL RB o Awerage | EIRP power | EIRP power
(MHz) (MHz) Allocation Start power (dBm) (W)
1 0 0 21.95 25.48 0.353
1 49 0 21.93 25.46 0.352
1 99 0 22.04 2557 0.361
QPSK 50 0 1 21.06 24.59 0.288
50 24 1 21.09 24.62 0.290
50 49 1 21.18 24.71 0.296
39750 2506.0 100 0 1 21.06 24.59 0.288
1 0 1 21.04 24.57 0.286
1 49 1 21.03 24.56 0.286
1 99 1 21.15 24.68 0.294
16QAM 50 0 2 20.09 23.62 0.230
50 24 2 20.04 23.57 0.228
50 49 2 19.99 23.52 0.225
100 0 2 19.96 23.49 0.223
1 0 0 22.46 25.99 0.397
1 49 0 22.21 25.74 0.375
1 99 0 22.03 25.56 0.360
QPSK 50 0 1 2157 25.10 0.324
50 24 1 21.37 24.90 0.309
50 49 1 21.17 24.70 0.295
a1 20M 20620 2593.0 100 0 1 21.57 25.10 0.324
1 0 1 21.55 25.08 0.322
1 49 1 21.31 24.84 0.305
1 99 1 21.14 24.67 0.293
16QAM 50 0 2 20.08 23.61 0.230
50 24 2 20.32 23.85 0.243
50 49 2 20.27 23.80 0.240
100 0 2 20.24 23.77 0.238
1 0 0 22.94 26.47 0.444
1 49 0 23.02 26.55 0.452
1 99 0 22.32 25.85 0.385
QPSK 50 0 1 22.05 25.58 0.361
50 24 1 22.18 25.71 0.372
50 49 1 21.46 24.99 0.316
41490 2680.0 100 0 1 22.05 25.58 0.361
1 0 1 22.03 25.56 0.360
1 49 1 22.12 25.65 0.367
1 99 1 21.43 24.96 0.313
16QAM 50 0 2 20.37 23.90 0.245
50 24 2 21.13 24.66 0.292
50 49 2 21.08 24.61 0.289
100 0 2 21.05 24.58 0.287
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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LTE Band 66 Power:

BW Frequency UL RB UL RB Average | EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode | Alocation | offset MPR powegr (dBr:n) (V\F;)
1 0 0 2313 26.34 0.431
1 2 0 22.98 26.19 0416
1 5 0 23.16 26.37 0.434
QPSK 3 0 0 2313 26.34 0.431
3 1 0 22.98 26.19 0.416
3 2 0 2316 26.37 0.434
131979 17107 6 0 1 22.24 25.45 0351
1 0 1 2222 2543 0.349
1 2 1 22.08 25.29 0338
1 5 1 2227 2548 0.353
16QAM 3 0 1 2222 2543 0.349
3 1 1 22.08 25.29 0.338
3 2 1 2227 2548 0.353
6 0 2 21.01 24.22 0.264
1 0 0 2322 26.43 0.440
1 2 0 23.07 26.28 0.425
1 5 0 2323 26.44 0.441
QPSK 3 0 0 23.22 26.43 0.440
3 1 0 23.07 26.28 0.425
3 2 0 23.23 26.44 0.441
66 14 132322 1745.0 6 0 1 22.33 25.54 0358
1 0 1 2231 2552 0.356
1 2 1 2217 2538 0.345
1 5 1 2234 2555 0.359
16QAM 3 0 1 2231 2552 0.356
3 1 1 2217 2538 0.345
3 2 1 2234 2555 0.359
6 0 2 21.28 24.49 0.281
1 0 0 2338 26.59 0.456
1 2 0 2333 26.54 0.451
1 5 0 2357 26.78 0.476
QPSK 3 0 0 23.38 26.59 0.456
3 1 0 2333 26.54 0.451
3 2 0 2357 26.78 0.476
132665 1779.3 6 0 1 22.49 25.70 0372
1 0 1 2247 25.68 0.370
1 2 1 2243 2564 0.366
1 5 1 22.68 25.89 0.388
16QAM 3 0 1 22.47 25.68 0.370
3 1 1 2243 2564 0.366
3 2 1 22.68 25.89 0.388
6 0 2 21.62 24.83 0.304
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency UL RB UL RB Awerage | EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBrin) (V\F;)
1 0 0 23.18 26.39 0.436
1 7 0 23.03 26.24 0.421
1 14 0 23.21 26.42 0.439
QPSK 8 0 1 22.29 2550 0.355
8 4 1 22.19 25.40 0.347
8 7 1 2235 2556 0.360
131987 17115 15 0 1 22.29 25.50 0.355
1 0 1 2227 25.48 0.353
1 7 1 22.13 25.34 0.342
1 14 1 2232 2553 0.357
16QAM 8 0 2 21.26 24.47 0.280
8 4 2 21.14 24.35 0.272
8 7 2 21.09 24.30 0.269
15 0 2 21.06 24.27 0.267
1 0 0 23.27 26.48 0.445
1 7 0 23.12 26.33 0.430
1 14 0 23.28 26.49 0.446
QPSK 8 0 1 2238 25.59 0.362
8 4 1 22.28 25.49 0.354
) 7 1 22.42 25.63 0.366
66 3 132322 17450 15 0 1 22.38 2559 0.362
1 0 1 2236 2557 0.361
1 7 1 2222 25.43 0.349
1 14 1 22.39 25.60 0.363
16QAM 8 0 2 2133 2454 0.284
8 4 2 21.23 24.44 0.278
8 7 2 21.18 24.39 0.275
15 0 2 21.15 24.36 0.273
1 0 0 2343 26.64 0.461
1 7 0 23.38 26.59 0.456
1 14 0 2362 26.83 0.482
QPSK 8 0 1 22.54 25.75 0.376
8 4 1 2254 25.75 0.376
8 7 1 2276 25.97 0.395
132657 17785 15 0 1 22.54 25.75 0.376
1 0 1 2252 25.73 0.374
1 7 1 2248 25.69 0.371
1 14 1 2273 25.94 0.393
16QAM 8 0 2 2167 24.88 0.308
8 4 2 21.49 24.70 0.295
8 7 2 2144 24.65 0.292
15 0 2 2141 24.62 0.290
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB UL RB Awerage | EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBrin) (V\F;)
1 0 0 23.23 26.44 0441
1 12 0 23.08 26.29 0.426
1 24 0 23.26 2647 0444
QPSK 12 0 1 22.34 25.55 0.359
12 6 1 22.24 25.45 0.351
12 11 1 22.40 25.61 0.364
131997 17125 25 0 1 22.34 2555 0359
1 0 1 22.32 25.53 0.357
1 12 1 22.18 25.39 0.346
1 24 1 22.37 25.58 0.361
16QAM [P 0 2 2131 2452 0283
12 6 2 21.19 24.40 0275
12 11 2 21.14 24.35 0.272
25 0 2 2111 24.32 0270
1 0 0 23.32 26.53 0.450
1 12 0 2317 26.38 0435
1 24 0 23.33 26.54 0.451
QPSK 12 0 1 22.43 25.64 0.366
12 6 1 22.33 25.54 0.358
12 11 1 22.47 25.68 0.370
66 5 132322 1745.0 25 0 1 2243 25.64 0.366
1 0 1 2241 25.62 0365
1 12 1 22.27 25.48 0.353
1 24 1 22.44 25.65 0367
16QAM 12 0 2 21.38 24.59 0.288
12 6 2 21.28 24.49 0.281
12 11 2 21.23 24.44 0.278
25 0 2 21.20 24.41 0.276
1 0 0 23.48 26.60 0467
1 12 0 23.43 26.64 0.461
1 24 0 2367 26.88 0488
QPSK 12 0 1 22.59 25.80 0.380
12 6 1 22.59 25.80 0.380
12 11 1 22.81 26.02 0.400
132647 17775 25 0 1 22.59 25.80 0.380
1 0 1 22.57 25.78 0.378
1 12 1 2253 25.74 0375
1 24 1 22.78 25.99 0.397
16QAM 12 0 2 21.72 24.93 0.311
12 6 2 21.54 24.75 0.299
12 11 2 21.49 24.70 0.295
25 0 2 21.46 24.67 0.293
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB ULRB Awerage | EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBrin) (V\F;)
1 0 0 23.28 26.49 0.446
1 24 0 23.13 26.34 0.431
1 49 0 23.31 26.52 0.449
QPSK 25 0 1 22.39 25.60 0.363
25 12 1 22.29 25.50 0.355
25 24 1 22.45 25.66 0.368
132022 1715.0 50 0 1 22.39 25.60 0.363
1 0 1 22.37 25.58 0.361
1 24 1 22.23 25.44 0.350
1 49 1 2242 25.63 0.366
16QAM 25 0 2 21.36 24.57 0.286
25 12 2 21.24 24.45 0.279
25 24 2 21.19 24.40 0.275
50 0 2 21.16 24.37 0.274
1 0 0 23.37 26.58 0.455
1 24 0 23.22 26.43 0.440
1 49 0 23.38 26.59 0.456
QPSK 25 0 1 22.48 25.69 0.371
25 12 1 22.38 25.59 0.362
25 24 1 2252 25.73 0.374
66 10 132322 1745.0 50 0 1 22.48 25.69 0.371
1 0 1 22.46 25.67 0.369
1 24 1 22.32 25.53 0.357
1 49 1 22.49 25.70 0.372
16QAM 25 0 2 21.43 24.64 0.291
25 12 2 21.33 24.54 0.284
25 24 2 21.28 24.49 0.281
50 0 2 21.25 24.46 0.279
1 0 0 23.53 26.74 0472
1 24 0 23.48 26.69 0.467
1 49 0 23.72 26.93 0.493
QPSK 25 0 1 22.64 25.85 0.385
25 12 1 22.64 25.85 0.385
25 24 1 22.86 26.07 0.405
132622 1775.0 50 0 1 22.64 25.85 0.385
1 0 1 22.62 25.83 0.383
1 24 1 22.58 25.79 0.379
1 49 1 22.83 26.04 0.402
16QAM 25 0 2 21.77 24.98 0.315
25 12 2 21.59 24.80 0.302
25 24 2 21.54 24.75 0.299
50 0 2 2151 24.72 0.296
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB UL RB Awerage | EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBrin) (V\F;)
1 0 0 2333 2654 0451
1 37 0 23.18 26.39 0.436
1 74 0 23.36 26.57 0.454
QPSK 36 0 1 22.44 25.65 0.367
36 18 1 22.34 25.55 0.359
36 35 1 22.50 25.71 0.372
132047 17175 75 0 1 22.44 25.65 0.367
1 0 1 2242 25.63 0.366
1 37 1 22.28 25.49 0.354
1 74 1 22.47 25.68 0.370
16QAM 36 0 2 21.41 24.62 0.290
36 18 2 21.29 24.50 0.282
36 35 2 21.24 24.45 0.279
75 0 2 21.21 24.42 0.277
1 0 0 23.42 26.63 0.460
1 37 0 2327 26.48 0445
1 74 0 23.43 26.64 0.461
QPSK 36 0 1 2253 25.74 0.375
36 18 1 2243 25.64 0.366
36 35 1 22.57 25.78 0.378
66 15 132322 1745.0 75 0 1 22.53 25.74 0.375
1 0 1 2251 25.72 0.373
1 37 1 22.37 25.58 0.361
1 74 1 22.54 25.75 0.376
16QAM 36 0 2 21.48 24.69 0.294
36 18 2 21.38 24.59 0.288
36 35 2 21.33 24.54 0.284
75 0 2 21.30 2451 0.282
1 0 0 23.58 26.79 0.478
1 37 0 23.53 26.74 0.472
1 74 0 23.77 26.98 0.499
QPSK 36 0 1 22.69 25.90 0.389
36 18 1 22.69 25.90 0.389
36 35 1 2291 26.12 0.409
132597 1772.5 75 0 1 22.69 25.90 0.389
1 0 1 22.67 25.88 0.387
1 37 1 22.63 25.84 0.384
1 74 1 22.88 26.09 0.406
16QAM 36 0 2 21.82 25.03 0.318
36 18 2 21.64 24.85 0.305
36 35 2 21.59 24.80 0.302
75 0 2 21.56 24.77 0.300
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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BW Frequency ULRB UL RB Awerage | EIRP power | EIRP power
Band (MHz) Channel (MHz) Mode Allocation Offset MPR powegr (dBrin) (V\F;)
1 0 0 23.38 26.59 0.456
1 49 0 23.23 26.44 0.441
1 99 0 23.41 26.62 0.459
QPSK 50 0 1 22.49 25.70 0.372
50 24 1 22.39 25.60 0.363
50 49 1 2255 25.76 0.377
132072 1720.0 100 0 1 22.49 25.70 0.372
1 0 1 22.47 25.68 0.370
1 49 1 22.33 25.54 0.358
1 99 1 22.52 25.73 0.374
16QAM 50 0 2 21.46 24.67 0.293
50 24 2 21.34 24.55 0.285
50 49 2 21.29 24.50 0.282
100 0 2 21.26 24.47 0.280
1 0 0 23.47 26.68 0.466
1 49 0 23.32 26.53 0.450
1 99 0 23.48 26.69 0.467
QPSK 50 0 1 2258 25.79 0.379
50 24 1 22.48 25.69 0.371
50 29 1 22.62 2583 0.383
66 20 132322 1745.0 100 0 1 22.58 25.79 0.379
1 0 1 22.56 25.77 0.378
1 49 1 22.42 25.63 0.366
1 99 1 22.59 25.80 0.380
16QAM 50 0 2 21.53 24.74 0.298
50 24 2 21.43 24.64 0.291
50 49 2 21.38 24.59 0.288
100 0 2 21.35 24.56 0.286
1 0 0 23.63 26.84 0.483
1 49 0 23.58 26.79 0.478
1 99 0 23.82 27.03 0.505
QPSK 50 0 1 22.74 25.95 0.394
50 24 1 22.74 25.95 0.394
50 49 1 22.96 26.17 0.414
132572 1770.0 100 0 1 22.74 25.95 0.394
1 0 1 22.72 25.93 0.392
1 49 1 22.68 25.89 0.388
1 99 1 22.93 26.14 0411
16QAM 50 0 2 21.87 25.08 0.322
50 24 2 21.69 24.90 0.309
50 49 2 21.64 24.85 0.305
100 0 2 2161 24.82 0.303
NOTE:

(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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LTE Band CA_7C Power:
0 0 1 99 21.41 24.78 0.301
1 0 0 0 21.03 24.40 0.275
100 0 0 0 20.49 23.86 0.243
QPsk 100 0 100 0 20.25 23.62 0.230
1 0 1 99 13.41 16.78 0.048
1 0 1 0 17.50 20.87 0.122
1 99 1 0 22.44 25.81 0.381
20850 2510.0 100 0 1 99 18.73 22.10 0.162
21048 2529.8 0 0 1 99 20.89 24.26 0.267
1 0 0 0 20.65 24.02 0.252
100 0 0 0 19.47 22.84 0.192
16QAM 100 0 100 0 19.24 22.61 0.182
1 0 1 99 13.82 17.19 0.052
1 0 1 0 17.89 21.26 0.134
1 99 1 0 21.74 25.11 0.324
100 0 1 99 18.73 22.10 0.162
0 0 1 99 21.44 24.81 0.303
1 0 0 0 21.37 24.74 0.298
100 0 0 0 20.38 23.75 0.237
QPSK 100 0 100 0 20.19 23.56 0.227
1 0 1 99 13.64 17.01 0.050
1 0 1 0 17.72 21.09 0.129
1 99 1 0 22.48 25.85 0.385
21001 2525.1 100 0 1 99 18.68 22.05 0.160
Band 7 20+20 21199 25449 0 0 1 99 21.05 2042 0277
1 0 0 0 20.95 24.32 0.270
100 0 0 0 19.36 22.73 0.187
160AM 100 0 100 0 19.23 22.60 0.182
1 0 1 99 14.18 17.55 0.057
1 0 1 0 18.07 21.44 0.139
1 99 1 0 21.88 25.25 0.335
100 0 1 99 18.65 22.02 0.159
0 0 1 99 21.25 24.62 0.290
1 0 0 0 21.29 24.66 0.292
100 0 0 0 20.52 23.89 0.245
QPsK 100 0 100 0 20.30 23.67 0.233
1 0 1 99 13.55 16.92 0.049
1 0 1 0 17.68 21.05 0.127
1 99 1 0 22.51 25.88 0.387
21152 2540.2 100 0 1 99 18.79 22.16 0.164
21350 2560 0 0 1 99 20.68 24.05 0.254
1 0 0 0 20.95 24.32 0.270
100 0 0 0 19.52 22.89 0.195
160AM 100 0 100 0 19.36 22.73 0.187
1 0 1 99 14.04 17.41 0.055
1 0 1 0 18.28 21.65 0.146
1 99 1 0 21.71 25.08 0.322
100 0 1 99 18.77 22.14 0.164
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P(dBm)/10) / 1000
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Band BW Channel Frequency Mode PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
100 0 75 0 20.46 23.83 0.242
QPSK 1 0 1 74 13.59 16.96 0.050
20850 2510.0 1 99 1 0 22.04 25.41 0.348
21021 2527.1 100 0 75 0 18.80 22.17 0.165
16QAM 1 0 1 74 13.98 17.35 0.054
1 99 1 0 21.75 25.12 0.325
100 0 75 0 20.35 23.72 0.236
QPSK 1 0 1 74 13.82 17.19 0.052
21026 2527.6 1 99 1 0 22.54 25.91 0.390
Band 7 20+15 21197 2544.7 100 0 75 0 19.34 2271 0.187
16QAM 1 0 1 74 14.23 17.60 0.058
1 99 1 0 21.87 25.24 0.334
100 0 75 0 20.48 23.85 0.243
QPSK 1 0 1 74 13.90 17.27 0.053
21201 2545.1 1 99 1 0 22.32 25.69 0.371
21372 2562.2 100 0 75 0 19.08 22.45 0.176
16QAM 1 0 1 74 14.39 17.76 0.060
1 99 1 0 21.64 25.01 0.317
Band BW Channel Frequency Mode PCC UL.RB PCCULRB | SCC UL.RB SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
75 0 100 0 20.19 23.56 0.227
QPSK 1 0 1 99 13.55 16.92 0.049
20828 2507.8 1 74 1 0 22.11 25.48 0.353
20999 2524.9 75 0 100 0 19.19 22.56 0.180
16QAM 1 0 1 99 13.88 17.25 0.053
1 74 1 0 21.79 25.16 0.328
75 0 100 0 20.22 23.59 0.229
QPSK 1 0 1 99 13.74 17.11 0.051
21003 2525.3 1 74 1 0 22.41 25.78 0.378
Band7 15420 21174 2542.4 75 0 100 0 19.27 2264 0.184
16QAM 1 0 1 99 14.29 17.66 0.058
1 74 1 0 21.68 25.05 0.320
75 0 100 0 20.41 23.78 0.239
QPSK 1 0 1 99 13.83 17.20 0.052
21179 2542.9 1 74 1 0 22.47 25.84 0.384
21350 2560.0 75 0 100 0 19.42 22.79 0.190
16QAM 1 0 1 99 14.24 17.61 0.058
1 74 1 0 21.98 25.35 0.343
BW Frequency PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
Band (MHz) Channel (MHz) Mode Allocation Start Allocation Start (dBm) (dBm) (W)
100 0 50 0 20.34 23.71 0.235
QPSK 1 0 1 49 13.50 16.87 0.049
20850 2510.0 1 99 1 0 22.40 25.77 0.378
20994 25244 100 0 50 0 19.32 22.69 0.186
16QAM 1 0 1 49 14.06 17.43 0.055
1 99 1 0 21.58 24.95 0.313
100 0 50 0 20.40 23.77 0.238
QPSK 1 0 1 49 13.82 17.19 0.052
21051 2530.1 1 99 1 0 22.64 26.01 0.399
Band 7 20+10 21195 25445 100 0 50 0 19.38 22.75 0.188
16QAM 1 0 1 49 14.36 17.73 0.059
1 99 1 0 20.85 24.22 0.264
100 0 50 0 20.57 23.94 0.248
QPSK 1 0 1 49 13.98 17.35 0.054
21251 2550.1 1 99 1 0 22.55 25.92 0.391
21395 2564.5 100 0 50 0 19.60 22.97 0.198
16QAM 1 0 1 49 14.40 17.77 0.060
1 99 1 0 21.89 25.26 0.336
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P@8Bm)/10) / 1000
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Band BW Channel Frequency Mode PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
50 0 100 0 20.16 23.53 0.225
QPSK 1 0 1 99 13.45 16.82 0.048
20805 2505.5 1 49 1 0 22.06 25.43 0.349
20949 2519.9 50 0 100 0 19.15 22.52 0.179
16QAM 1 0 1 99 13.83 17.20 0.052
1 49 1 0 21.56 24.93 0.311
50 0 100 0 20.30 23.67 0.233
QPSK 1 0 1 99 13.70 17.07 0.051
21006 2525.6 1 49 1 0 22.30 25.67 0.369
Band 7 10+20 21150 2540.0 50 0 100 0 19.31 22.68 0.185
16QAM 1 0 1 99 14.18 17.55 0.057
1 49 1 0 21.55 24.92 0.310
50 0 100 0 20.39 23.76 0.238
QPSK 1 0 1 99 13.86 17.23 0.053
21206 2545.6 1 49 1 0 22.50 25.87 0.386
21350 2560.0 50 0 100 0 19.39 22.76 0.189
16QAM 1 0 1 99 14.29 17.66 0.058
1 49 1 0 21.83 25.20 0.331
Band BW Channel Frequency Mode PCC UL.RB PCCULRB | SCC UL.RB SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
75 0 75 0 20.72 24.09 0.256
QPSK 1 0 1 74 14.10 17.47 0.056
20825 2507.5 1 74 1 0 22.39 25.76 0.377
20975 25225 75 0 75 0 19.68 23.05 0.202
16QAM 1 0 1 74 14.28 17.65 0.058
1 74 1 0 21.45 24.82 0.303
75 0 75 0 20.81 24.18 0.262
QPSK 1 0 1 74 14.28 17.65 0.058
21025 2527.5 1 74 1 0 22.56 25.93 0.392
Band7 15415 21175 25425 75 0 75 0 19.83 23.20 0.209
16QAM 1 0 1 74 14.52 17.89 0.062
1 74 1 0 21.76 25.13 0.326
75 0 75 0 20.93 24.30 0.269
QPSK 1 0 1 74 14.54 17.91 0.062
21225 25475 1 74 1 0 22.81 26.18 0.415
21375 2562.5 75 0 75 0 19.28 22.65 0.184
16QAM 1 0 1 74 14.49 17.86 0.061
1 74 1 0 22.04 25.41 0.348
BW Frequency PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
Band (MHz) Channel (MHz) Mode Allocation Start Allocation Start (dBm) (dBm) (W)
75 0 50 0 20.68 24.05 0.254
QPSK 1 0 1 49 14.02 17.39 0.055
20825 2507.5 1 74 1 0 22.51 25.88 0.387
20945 2519.5 75 0 50 0 19.67 23.04 0.201
16QAM 1 0 1 49 14.29 17.66 0.058
1 74 1 0 21.68 25.05 0.320
75 0 50 0 20.86 24.23 0.265
QPSK 1 0 1 49 14.37 17.74 0.059
21051 2530.1 1 74 1 0 22.52 25.89 0.388
Band 7 15+10 21171 2542.1 75 0 50 0 19.84 2321 0.209
16QAM 1 0 1 49 14.42 17.79 0.060
1 74 1 0 21.75 25.12 0.325
75 0 50 0 20.95 24.32 0.270
QPSK 1 0 1 49 14.43 17.80 0.060
21277 2552.7 1 74 1 0 22.76 26.13 0.410
21397 2564.7 75 0 50 0 19.47 22.84 0.192
16QAM 1 0 1 49 14.52 17.89 0.062
1 74 1 0 22.05 25.42 0.348
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) =1 W - 10(P8m)/10) / 1000
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LTE Band CA_41C Power:
Band BW PCC/ScCC Frequency Mode PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power EIRP power | EIRP power
(MHz) Channel (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
0 0 1 99 21.84 25.37 0.344
1 0 0 0 21.62 25.15 0.327
100 0 0 0 20.78 24.31 0.270
QPsK 100 0 100 0 20.71 24.24 0.265
1 0 1 99 14.84 18.37 0.069
1 0 1 0 18.86 22.39 0.173
1 99 1 0 22.81 26.34 0.431
39750 2506 100 0 1 99 19.18 22.71 0.187
39948 2525.8 0 0 1 99 21.93 25.46 0.352
1 0 0 0 21.54 25.07 0.321
100 0 0 0 19.82 23.35 0.216
160AM 100 0 100 0 19.73 23.26 0.212
1 0 1 99 14.84 18.37 0.069
1 0 1 0 18.88 22.41 0.174
1 99 1 0 22.28 25.81 0.381
100 0 1 99 19.11 22.64 0.184
0 0 1 99 22.37 25.90 0.389
1 0 0 0 22.32 25.85 0.385
100 0 0 0 20.87 24.40 0.275
QPsK 100 0 100 0 20.69 24.22 0.264
1 0 1 99 14.65 18.18 0.066
1 0 1 0 18.65 22.18 0.165
1 99 1 0 22.84 26.37 0.434
40521 2583.1 100 0 1 99 19.51 23.04 0.201
Band41 | 20+20 40719 26029 0 0 1 99 2207 25.60 0.363
1 0 0 0 21.86 25.39 0.346
100 0 0 0 20.21 23.74 0.237
160AM 100 0 100 0 20.09 23.62 0.230
1 0 1 99 15.16 18.69 0.074
1 0 1 0 19.43 22.96 0.198
1 99 1 0 22.47 26.00 0.398
100 0 1 99 19.85 23.38 0.218
0 0 1 99 21.77 25.30 0.339
1 0 0 0 22.39 25.92 0.391
100 0 0 0 21.23 24.76 0.299
apsK 100 0 100 0 20.94 24.47 0.280
1 0 1 99 14.69 18.22 0.066
1 0 1 0 18.68 22.21 0.166
1 99 1 0 22.65 26.18 0.415
41292 2660.2 100 0 1 99 19.12 22.65 0.184
41490 2680 0 0 1 99 21.64 25.17 0.329
1 0 0 0 22.01 25.54 0.358
100 0 0 0 20.38 23.91 0.246
160AM 100 0 100 0 20.12 23.65 0.232
1 0 1 99 15.04 18.57 0.072
1 0 1 0 19.33 22.86 0.193
1 99 1 0 22.47 26.00 0.398
100 0 1 99 19.15 22.68 0.185
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P@8m)/10) / 1000
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Band BW Channel Frequency Mode PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
100 0 75 0 20.54 24.07 0.255
QPSK 1 0 1 74 13.90 17.43 0.055
39750 2506 1 99 1 0 22.57 26.10 0.407
39921 2523.1 100 0 75 0 19.58 23.11 0.205
16QAM 1 0 1 74 14.76 18.29 0.067
1 99 1 0 22.14 25.67 0.369
100 0 75 0 21.12 24.65 0.292
QPSK 1 0 1 74 14.48 18.01 0.063
40546 2585.6 1 99 1 0 22.64 26.17 0.414
Band4l | 20+15 40717 2602.7 100 0 75 0 2004 2357 0.228
16QAM 1 0 1 74 15.09 18.62 0.073
1 99 1 0 22.34 25.87 0.386
100 0 75 0 20.76 24.29 0.269
QPSK 1 0 1 74 14.56 18.09 0.064
41341 2665.1 1 99 1 0 22.45 25.98 0.396
41512 2682.2 100 0 75 0 19.98 23.51 0.224
16QAM 1 0 1 74 14.95 18.48 0.070
1 99 1 0 21.97 25.50 0.355
Band BW Channel Frequency Mode PCC UL.RB PCCULRB | SCC UL.RB SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
75 0 100 0 20.64 24.17 0.261
QPSK 1 0 1 99 13.97 17.50 0.056
39728 2503.8 1 74 1 0 22.43 25.96 0.394
39899 2520.9 75 0 100 0 19.34 22.87 0.194
16QAM 1 0 1 99 14.57 18.10 0.065
1 74 1 0 22.06 25.59 0.362
75 0 100 0 20.64 24.17 0.261
QPSK 1 0 1 99 14.32 17.85 0.061
40523 2583.3 1 74 1 0 22.49 26.02 0.400
Band4l | 15+20 40694 2600.4 75 0 100 0 19.86 2339 0218
16QAM 1 0 1 99 14.98 18.51 0.071
1 74 1 0 22.29 25.82 0.382
75 0 100 0 20.54 24.07 0.255
QPSK 1 0 1 99 14.26 17.79 0.060
41319 2662.9 1 74 1 0 22.17 25.70 0.372
41490 2680 75 0 100 0 19.87 23.40 0.219
16QAM 1 0 1 99 14.83 18.36 0.069
1 74 1 0 21.94 25.47 0.352
BW Frequency PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
Band (MHz) Channel (MHz) Mode Allocation Start Allocation Start (dBm) (dBm) (W)
100 0 50 0 20.41 23.94 0.248
QPSK 1 0 1 49 14.02 17.55 0.057
39750 2506 1 99 1 0 22.43 25.96 0.394
39894 2520.4 100 0 50 0 19.57 23.10 0.204
16QAM 1 0 1 49 14.69 18.22 0.066
1 99 1 0 21.95 25.48 0.353
100 0 50 0 20.92 24.45 0.279
QPSK 1 0 1 49 14.45 17.98 0.063
40571 2588.1 1 99 1 0 22.57 26.10 0.407
Band4l | 20+10 40715 26025 100 0 50 0 19.87 23.40 0219
16QAM 1 0 1 49 15.02 18.55 0.072
1 99 1 0 22.03 25.56 0.360
100 0 50 0 20.64 24.17 0.261
QPSK 1 0 1 49 14.48 18.01 0.063
41391 2670.1 1 99 1 0 22.28 25.81 0.381
41535 2684.5 100 0 50 0 19.84 23.37 0.217
16QAM 1 0 1 49 14.83 18.36 0.069
1 99 1 0 21.85 25.38 0.345
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P@8Bm)/10) / 1000
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Band BW Channel Frequency Mode PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
50 0 100 0 20.60 24.13 0.259
QPSK 1 0 1 99 14.07 17.60 0.058
39705 2501.5 1 49 1 0 22.51 26.04 0.402
39849 2515.9 50 0 100 0 19.54 23.07 0.203
16QAM 1 0 1 99 14.92 18.45 0.070
1 49 1 0 22.06 25.59 0.362
50 0 100 0 20.92 24.45 0.279
QPSK 1 0 1 99 14.46 17.99 0.063
40526 2583.6 1 49 1 0 22.49 26.02 0.400
Band 41 10+20 40670 2598 50 0 100 0 2002 2355 0.226
16QAM 1 0 1 99 15.01 18.54 0.071
1 49 1 0 22.37 25.90 0.389
50 0 100 0 20.57 24.10 0.257
QPSK 1 0 1 99 14.34 17.87 0.061
41346 2665.6 1 49 1 0 22.32 25.85 0.385
41490 2680 50 0 100 0 19.98 23.51 0.224
16QAM 1 0 1 99 14.76 18.29 0.067
1 49 1 0 21.69 25.22 0.333
Band BW Channel Frequency Mode PCC UL.RB PCCULRB | SCC UL.RB SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
50 0 100 0 20.41 23.94 0.248
QPSK 1 0 1 99 14.04 17.57 0.057
39750 2506 1 49 1 0 22.37 25.90 0.389
39867 2517.7 50 0 100 0 19.62 23.15 0.207
16QAM 1 0 1 99 14.64 18.17 0.066
1 49 1 0 21.91 25.44 0.350
50 0 100 0 20.79 24.32 0.270
QPSK 1 0 1 99 14.48 18.01 0.063
40595 2590.5 1 49 1 0 22.54 26.07 0.405
Band 41 2045 40712 2602.2 50 0 100 0 19.97 23.50 0.224
16QAM 1 0 1 99 14.91 18.44 0.070
1 49 1 0 22.15 25.68 0.370
50 0 100 0 20.46 23.99 0.251
QPSK 1 0 1 99 14.52 18.05 0.064
41440 2675 1 49 1 0 22.43 25.96 0.394
41557 2686.7 50 0 100 0 20.02 23.55 0.226
16QAM 1 0 1 99 14.87 18.40 0.069
1 49 1 0 21.61 25.14 0.327
BW Frequency PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
Band (MHz) Channel (MHz) Mode Allocation Start Allocation Start (dBm) (dBm) (W)
50 0 100 0 20.63 24.16 0.261
QPSK 1 0 1 99 14.32 17.85 0.061
39683 2499.3 1 49 1 0 21.71 25.24 0.334
39800 2511 50 0 100 0 19.45 22.98 0.199
16QAM 1 0 1 99 14.82 18.35 0.068
1 49 1 0 21.74 25.27 0.337
50 0 100 0 20.87 24.40 0.275
QPSK 1 0 1 99 14.31 17.84 0.061
40528 2583.8 1 49 1 0 22.64 26.17 0.414
Band 41 5+20 40645 25955 50 0 100 0 19.94 2347 0222
16QAM 1 0 1 99 15.06 18.59 0.072
1 49 1 0 22.20 25.73 0.374
50 0 100 0 20.52 24.05 0.254
QPSK 1 0 1 99 14.48 18.01 0.063
41373 2668.3 1 49 1 0 22.16 25.69 0.371
41490 2680 50 0 100 0 19.98 23.51 0.224
16QAM 1 0 1 99 14.81 18.34 0.068
1 49 1 0 21.78 25.31 0.340
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P@8Bm)/10) / 1000
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Band BW Channel Frequency Mode PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
75 0 75 0 20.65 24.18 0.262
QPSK 1 0 1 74 14.28 17.81 0.060
39725 2503.5 1 74 1 0 22.16 25.69 0.371
39875 2518.5 75 0 75 0 19.45 22.98 0.199
16QAM 1 0 1 74 14.79 18.32 0.068
1 74 1 0 21.51 25.04 0.319
75 0 75 0 20.99 24.52 0.283
QPSK 1 0 1 74 14.46 17.99 0.063
40545 2585.5 1 74 1 0 22.48 26.01 0.399
Band 41 15+15 40695 26005 75 0 75 0 19.86 23.39 0218
16QAM 1 0 1 74 14.96 18.49 0.071
1 74 1 0 21.89 25.42 0.348
75 0 75 0 20.56 24.09 0.256
QPSK 1 0 1 74 14.41 17.94 0.062
41365 2667.5 1 74 1 0 22.09 25.62 0.365
41515 2682.5 75 0 75 0 19.81 23.34 0.216
16QAM 1 0 1 74 14.86 18.39 0.069
1 74 1 0 22.01 25.54 0.358
Band BW Channel Frequency Mode PCC UL.RB PCCULRB | ScCC UL.RB SCC ULRB Average power ERP power ERP power
(MHz) (MHz) Allocation Start Allocation Start (dBm) (dBm) (W)
75 0 50 0 20.74 24.27 0.267
QPSK 1 0 1 49 14.16 17.69 0.059
39725 2503.5 1 74 1 0 21.84 25.37 0.344
39845 25155 75 0 50 0 19.36 22.89 0.195
16QAM 1 0 1 49 14.74 18.27 0.067
1 74 1 0 21.94 25.47 0.352
75 0 50 0 20.51 24.04 0.254
QPSK 1 0 1 49 14.29 17.82 0.061
40571 2588.1 1 74 1 0 22.48 26.01 0.399
Band41 | 15+10 40691 2600.1 75 0 50 0 19.86 2339 0218
16QAM 1 0 1 49 15.02 18.55 0.072
1 74 1 0 21.80 25.33 0.341
75 0 50 0 20.62 24.15 0.260
QPSK 1 0 1 49 14.46 17.99 0.063
41417 2672.7 1 74 1 0 22.26 25.79 0.379
41537 2684.7 75 0 50 0 19.78 23.31 0.214
16QAM 1 0 1 49 14.75 18.28 0.067
1 74 1 0 21.86 25.39 0.346
BW Frequency PCCULRB | PCCULRB | SCCULRB | SCCULRB | Average power ERP power ERP power
Band (MHz) Channel (MHz) Mode Allocation Start Allocation Start (dBm) (dBm) (W)
50 0 75 0 20.31 23.84 0.242
QPSK 1 49 1 0 14.32 17.85 0.061
39703 2501.3 1 0 1 74 21.82 25.35 0.343
39823 2513.3 50 0 75 0 19.38 22.91 0.195
16QAM 1 49 1 0 14.77 18.30 0.068
1 0 1 74 21.81 25.34 0.342
50 0 75 0 21.08 24.61 0.289
QPSK 1 49 1 0 14.25 17.78 0.060
40549 2585.9 1 0 1 74 22.45 25.98 0.396
Band 41 10+15 40669 2597.9 50 0 75 0 19.76 23.29 0213
16QAM 1 49 1 0 15.08 18.61 0.073
1 0 1 74 21.83 25.36 0.344
50 0 75 0 20.55 24.08 0.256
QPSK 1 49 1 0 14.30 17.83 0.061
41395 2670.5 1 0 1 74 22.17 25.70 0.372
41515 2682.5 50 0 75 0 19.86 23.39 0.218
16QAM 1 49 1 0 14.59 18.12 0.065
1 0 1 74 21.89 25.42 0.348
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P@8Bm)/10) / 1000
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Radiated EIRP Power:

Test Mode WCDMA Band IV Test Date 2023/5/3

Test Channel CH1413 Polarization Vertical

Temp 24°C Hum. 58%
40.0 dBm
30
20 1
10
0
10
-20
-30
-40
50
60.0
1682.400 1690.02  1697.64 170526 171288 172050 172812 173574  1743.36 1758.60 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1731.336 14.12 4.37 18.49 30.00 -11.51 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band IV Test Date 2023/5/3

Test Channel CH1413 Polarization Horizontal

Temp 24°C Hum. 58%
400 dBm
30 i

b4
20
10
0
-10
-20
30
-40
-50
-60.0
1682400 1690.02  1697.64 170526 171288 172050 172812 173574 174336 1758.60 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1733.812 22.19 4.26 26.45 30.00 -3.55 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band IV Test Date 2023/5/3

Test Channel CH1513 Polarization Vertical

Temp 24°C Hum. 58%
400 dBm
30
20 1

®
10
0
-10
-20
30
-40
-50
-60.0
1682400 169242 170244 171246 172248 173250 174252 175254 176256 1782.60 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1753.382 12.56 4.31 16.87 33.01 -16.14 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band IV Test Date 2023/5/3

Test Channel CH1513 Polarization Horizontal

Temp 24°C Hum. 58%
400 dBm
30 .

X
20
10
0
-10
-20
30
-40
-50
-60.0
1682400 169242 170244 171246 172248 173250 174252 175254 176256 1782.60 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1753.876 20.55 4.10 24.65 33.01 -8.36 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 4 Test Date 2023/5/4

Test Channel CH20050 Polarization Vertical

Temp 22°C Hum. 55%
400 dBm
30
20 >1<
10
0
-10
-20
30
-40
-50
-60.0
1582500 161250 164250 167250 170250 173250 176250 179250 182250 188250 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1711.150 13.57 4.46 18.03 30.00 -11.97 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 4 Test Date 2023/5/4

Test Channel CH20050 Polarization Horizontal

Temp 22°C Hum. 55%
400 dBm
30 1
20
10
0
-10
-20
30
-40
-50
-60.0
1690000 169850  1707.00 171550 172400 173250  1741.00 174950  1758.00 1775.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1711.131 24.14 4.54 28.68 30.00 -1.32 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 4 Test Date 2023/5/4

Test Channel CH20175 Polarization Vertical

Temp 22°C Hum. 55%
400 dBm
30
20 ;c
10
0
-10
-20
30
-40
-50
-60.0
1582500 161250 164250 167250 170250 173250 176250 179250 182250 188250 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1723.650 13.72 4.40 18.12 30.00 -11.88 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 4 Test Date 2023/5/4

Test Channel CH20175 Polarization Horizontal

Temp 22°C Hum. 55%
400 dBm
30

J
20
10
0
-10
-20
30
-40
-50
-60.0
1582500 161250 164250 167250 170250 173250 176250 179250 182250 188250 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1723.600 19.61 4.39 24.00 30.00 -6.00 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 4 Test Date 2023/5/4
Test Channel CH20300 Polarization Vertical
Temp 22°C Hum. 55%
400 dBm
30
20
1
X
10
0
-10
-20
30
-40
-50
-60.0
1582500 161250 164250 167250 170250 173250 176250 179250 182250 188250 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 1736.180 8.56 4.34 12.90 30.00 -17.10 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 4 Test Date 2023/5/4
Test Channel CH20300 Polarization Horizontal
Temp 22°C Hum. 55%
400 dBm
30 1
x
20
10
0
-10
-20
30
-40
-50
-60.0
1582500 161250 164250 167250 170250 173250 176250 179250 182250 188250 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 1736.210 21.62 4.24 25.86 30.00 -4.14 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 7 Test Date 2023/3/25

Test Channel CH20850 Polarization Vertical

Temp 24°C Hum. 61%
400 dBm
30

1
®
20
10
0
-10
-20
30
-40
-50
-60.0
2480000 2491.00 250200 2513.00 252400 253500  2546.00 2557.00  256B.00 2590.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2501.003 17.15 6.33 23.48 33.01 -9.53 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 7 Test Date 2023/3/25

Test Channel CH20850 Polarization Horizontal

Temp 24°C Hum. 61%
400 dBm
30 %
20
10
0
-10
-20
30
-40
-50
-60.0
2480000 2491.00 250200 2513.00 252400 253500  2546.00 2557.00  256B.00 2590.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2501.054 23.08 6.23 29.31 33.01 -3.70 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 7 Test Date 2023/3/25

Test Channel CH21100 Polarization Vertical

Temp 24°C Hum. 61%
400 dBm
30

i
X
20
10
0
-10
-20
30
-40
-50
-60.0
2480000 2491.00 250200 2513.00 252400 253500  2546.00 2557.00  256B.00 2590.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2526.171 16.27 6.42 22.69 33.01 -10.32 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 7 Test Date 2023/3/25

Test Channel CH21100 Polarization Horizontal

Temp 24°C Hum. 61%
400 dBm

1
30 X
20
10
0
-10
-20
30
-40
-50
-60.0
2480000 2491.00 250200 2513.00 252400 253500  2546.00 2557.00  256B.00 2590.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2526.123 24.65 6.30 30.95 33.01 -2.06 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 7 Test Date 2023/3/25

Test Channel CH21350 Polarization Vertical

Temp 24°C Hum. 61%
400 dBm
30

i
X
20
10
0
-10
-20
30
-40
-50
-60.0
2480000 2491.00 250200 2513.00 252400 253500  2546.00 2557.00  256B.00 2590.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2550.976 16.09 6.52 22.61 33.01 -10.40 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 7 Test Date 2023/3/25

Test Channel CH21350 Polarization Horizontal

Temp 24°C Hum. 61%
400 dBm

1
30 b
20
10
0
-10
-20
30
-40
-50
-60.0
2480000 2491.00 250200 2513.00 252400 253500  2546.00 2557.00  256B.00 2590.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2551.071 24.49 6.38 30.87 33.01 -2.14 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 41 Test Date 2023/3/27

Test Channel CH39750 Polarization Vertical

Temp 22°C Hum. 66%
400 dBm
30

X
20
10
0
-10
-20
30
-40
-50
-60.0
2476.000 2499.40 252280 254620 256960 259300 261640  2639.80 266320 2710.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2501.077 15.68 6.33 22.01 33.01 -11.00 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 41 Test Date 2023/3/27

Test Channel CH39750 Polarization Horizontal

Temp 22°C Hum. 66%
400 dBm
30 J,
20
10
0
-10
-20
30
-40
-50
-60.0
2476.000 2499.40 252280 254620 256960 259300 261640  2639.80 266320 2710.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2500.999 22.69 6.23 28.92 33.01 -4.09 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 41 Test Date 2023/3/27

Test Channel CH40620 Polarization Vertical

Temp 22°C Hum. 66%
400 dBm
30 1

P
20
10
0
-10
-20
30
-40
-50
-60.0
2476.000 2499.40 252280 254620 256960 259300 261640  2639.80 266320 2710.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2584.209 19.05 6.82 25.87 33.01 -7.14 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 41 Test Date 2023/3/27

Test Channel CH40620 Polarization Horizontal

Temp 22°C Hum. 66%
400 dBm
30 %
20
10
0
-10
-20
30
-40
-50
-60.0
2476.000 2499.40 252280 254620 256960 259300 261640  2639.80 266320 2710.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2584.155 22.81 6.58 29.39 33.01 -3.62 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 41 Test Date 2023/3/27

Test Channel CH41490 Polarization Vertical

Temp 22°C Hum. 66%
400 dBm
30

1
b
20
10
0
-10
-20
30
-40
-50
-60.0
2476.000 2499.40 252280 254620 256960 259300 261640  2639.80 266320 2710.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2671.109 17.97 6.89 24.86 33.01 -8.15 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 41 Test Date 2023/3/27

Test Channel CH41490 Polarization Horizontal

Temp 22°C Hum. 66%
400 dBm
30 1
20
10
0
-10
-20
30
-40
-50
-60.0
2476.000 2499.40 252280 254620 256960 259300 261640  2639.80 266320 2710.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 2671.094 19.42 6.94 26.36 33.01 -6.65 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 66 Test Date 2023/3/30

Test Channel CH132072 Polarization Vertical

Temp 25°C Hum. 61%
400 dBm
30
20

1
X
10
0
-10
-20
30
-40
-50
-60.0
1690000 1695.00 170000 170500 171000 171500 172000 172500  1730.00 1740.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1711.100 9.26 4.46 13.72 30.00 -16.28 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 66 Test Date 2023/3/30

Test Channel CH132072 Polarization Horizontal

Temp 25°C Hum. 61%
400 dBm
30 1
20
10
0
-10
-20
30
-40
-50
-60.0
1690000 1695.00 170000 170500 171000 171500 172000 172500  1730.00 1740.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1711.118 24.06 4.54 28.60 30.00 -1.40 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 66 Test Date 2023/3/30

Test Channel CH132322 Polarization Vertical

Temp 25°C Hum. 61%
400 dBm
30
20 >1<
10
0
-10
-20
30
-40
-50
-60.0
1690000 1701.00 171200 172300 173400 174500 1756.00 1767.00 1778.00 1800.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1736.193 13.32 4.34 17.66 30.00 -12.34 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2212T004 Page 98 of 421 Report Version: RO1



3L

Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 66 Test Date 2023/3/30

Test Channel CH132322 Polarization Horizontal

Temp 25°C Hum. 61%
400 dBm
30 >1<
20
10
0
-10
-20
30
-40
-50
-60.0
1690000 1701.00 171200 172300 173400 174500 1756.00 1767.00 1778.00 1800.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1736.182 23.96 4.24 28.20 30.00 -1.80 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 66 Test Date 2023/3/30

Test Channel CH132572 Polarization Vertical

Temp 25°C Hum. 61%
400 dBm
30
20 >1<
10
0
-10
-20
30
-40
-50
-60.0
1690000 1701.00 171200 172300 173400 174500 1756.00 1767.00 1778.00 1800.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1761.119 13.75 4.38 18.13 30.00 -11.87 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 66 Test Date 2023/3/30

Test Channel CH132572 Polarization Horizontal

Temp 25°C Hum. 61%
400 dBm
30 ;<
20
10
0
-10
-20
30
-40
-50
-60.0
1690000 1701.00 171200 172300 173400 174500 1756.00 1767.00 1778.00 1800.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1761.115 24.08 4.16 28.24 30.00 -1.76 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Radiated ERP Power:

Test Mode LTE Band 12 Test Date 2023/3/27
Test Channel CH23060 Polarization Vertical
Temp 22°C Hum. 66%

40.0 dBm

30

1
4

20

10

0

10

-20

-30

-40

50

-60.0

674.000 680.70 687.40 694.10 700.80 707.50 714.20 720.90 727.60 741.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 699.6498 14.37 10.55 24.92 34.77 -9.85 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 12 Test Date 2023/3/27
Test Channel CH23060 Polarization Horizontal
Temp 22°C Hum. 66%

400 dBm

30

1
®

20

10

0

-10

-20

30

-40

-50

-60.0

674.000 680.70 687.40 694.10 700.80 707.50 714.20 720.90 727.60 741.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 699.6253 13.55 8.92 22.47 34.77 -12.30 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 12 Test Date 2023/3/27
Test Channel CH23095 Polarization Vertical
Temp 22°C Hum. 66%

400 dBm

30

1
X

20

10

0

-10

-20

30

-40

-50

-60.0

674.000 680.70 687.40 694.10 700.80 707.50 714.20 720.90 727.60 741.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 703.0534 14.98 10.51 25.49 34.77 -9.28 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 12 Test Date 2023/3/27
Test Channel CH23095 Polarization Horizontal
Temp 22°C Hum. 66%

400 dBm

30

1
X

20

10

0

-10

-20

30

-40

-50

-60.0

674.000 680.70 687.40 694.10 700.80 707.50 714.20 720.90 727.60 741.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 703.1182 14.31 8.95 23.26 34.77 -11.51 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 12 Test Date 2023/3/27
Test Channel CH23130 Polarization Vertical
Temp 22°C Hum. 66%

400 dBm

30

1
®

20

10

0

-10

-20

30

-40

-50

-60.0

674.000 680.70 687.40 694.10 700.80 707.50 714.20 720.90 727.60 741.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 706.5420 13.19 10.46 23.65 34.77 -11.12 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 12 Test Date 2023/3/27
Test Channel CH23130 Polarization Horizontal
Temp 22°C Hum. 66%
400 dBm
30
20 3
10
0
-10
-20
30
-40
-50
-60.0
674.000 680.70 687.40 694.10 700.80 707.50 714.20 720.90 727.60 741.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 706.5888 9.64 8.97 18.61 34.77 -16.16 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 13 Test Date 2023/3/27
Test Channel CH23230 Polarization Vertical
Temp 22°C Hum. 66%
400 dBm
30
1
20 X
10
0
-10
-20
30
-40
-50
-60.0
752.000 758.00 764.00 770.00 776.00 782.00 788.00 794.00 800.00 812.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 777.6280 12.24 9.73 21.97 34.77 -12.80 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-7-2212T004

Test Mode LTE Band 13 Test Date 2023/3/27
Test Channel CH23230 Polarization Horizontal
Temp 22°C Hum. 66%
400 dBm
30 1
FaY
20
10
0
-10
-20
30
-40
-50
-60.0
752.000 758.00 764.00 770.00 776.00 782.00 788.00 794.00 800.00 812.00 MH=z
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 777.5440 17.99 9.95 27.94 34.77 -6.83 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B OCCUPIED BANDWIDTH
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WCDMA Band IV_WCDMA
QPSK

Frequency 99% Occupied T Frequency

Channel (MHz) Bandwidth (MHz) (MHz)

26dB Bandwidth (MHz)

1312 1712.4 4.1369 1312 1712.4 4.643

1413 1732.6 4.1559 1413 1732.6 4.692
1513 1752.6 4.1300 1513 1752.6 4.648

Spectrum Plot
1312 1413

—
[ Keysight Spectum Analyer - Occupied BV = [ Veysight Spectrum Analyser - Occupied B
kL isE D 03:03:21 AMOct 27, 2023 AL ENSE I 03:03:57 AMOA 27, 2053
00000 Center Freg: 1.712400000 GHz Radio Std: None q enter Freg 600000 Center Frag: 1732600000 GHz Radio Std: None
e Trig: Free Run AvglHald: 1010 o Trig: Free Run AvglHold: 10110
AFGaindLow  #Atten: 40 6B Radio Device: BTS AFGainLow n: Radio Device: BTS

Ref 30.00 dBm Ref 30.00 dBm

Center Freq| Center Freq
1.712400000 GHz| 1.732600000 GHz

Center 1.733 GHz

iCenter 1.712 GHz Span 10 MHz| CF Ste,
HRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms, 1,000000 uu'; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|
Man
0
FreqOffset,
OB 00 s
00
455 € Query INTERRUPTED sTaTuS 55 €3 Query INTERRUPTED sTarus

1513 -

[ Keysight Spectrum Analyzer - Dccupied BV
AL s

03:04:28 AM Oct 27, 2023

600000 Center Freq: 1.762600000 GHz Radio Std: None Frequency
=+ Trig: Free Ru Avg|Hold: 1010
AFGainiow  Atten: 40 4B Radio Device: BTS

Ref 30.00 dBm

Center Freq|
1.752600000 GHz|

iICenter 1.753 GHz Span 10 MHz|
H#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|

e @Query INTERRUPTED  smns

Project No.: 2212T004 Page 111 of 421 Report Version: R0O1



3L

Report No.: BTL-FCCP-7-2212T004

LTE Band 4_1.4M

QPSK
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19957 1710.7 1.0931 19957 1710.7 1.238
20175 1732.5 1.0944 20175 1732.5 1.240
20393 1754.3 1.0992 20393 1754.3 1.228
16QAM
Frequency 99% Occupied Frequency .
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19957 1710.7 1.0919 19957 1710.7 1.223
20175 1732.5 1.0980 20175 1732.5 1.229
20393 1754.3 1.1103 20393 1754.3 1.225
64QAM
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19957 1710.7 1.1003 19957 1710.7 1.220
20175 1732.5 1.1029 20175 1732.5 1.201
20393 1754.3 1.0969 20393 1754.3 1.228
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Spectrum Plot

QPSK-19957

QPSK-20175

[ Keysight Spactrum Anabyzer - Occupied BW.
AL

02:04:18 PM Ot 13, 2023

][ Koo Specmom Ansyeer - Gccupied B
5

Center Freg: 1.732500000 GHz

02:04:28 PM OCt 13, 2023

Radio Std: Nene Amp

MsE 3 Query INTERRUPTED

Ref Value 30.00 dB Center Freq: 1.710700000 GHz Radio 5td: None Ref Value 30.00 dB
- Trig: Free Run AvglHold: 1010 =+ Trig: Free Run Avg[Hold: 1010
#AFGain:Low #Atten: 30 4B Radio Device: BTS Ref Value| #IF Gain:Low #Atten: 30 dB Radio Device: BTS. RefValue|
Ref Offset 14 d8 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
.Itnenuauon’ Amnuanm.
[30 d8) [30 dB]
Scale/Div| Scale/Div
100 d8 10.0 0B
Center 1.711 GHz Span 2.8 MHz Center 1.733 GHz Span 2.8 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms| 7 #VBW 150 kHz Sweep 1.333 ms|
O P d Band d 0 Po 9 dB O P d d o Po 9 dB
09 0944
a q o 006 of OBW Po 99.00 eq 0 g of OBW Fo 9
4B Bandwid " dB 6.00 dB dB Bandwid 0 dB 6.00 dB
More More
102 e
55 €3 Query INTERRUPTED
[ Keymght Spectrum Analyaer - Occupied BW " e [ Keveght Spectnum Analaer - Occupied W o )
AL == L i 2:04:22 PM Ot 13, 2023
alue 30.00 dB Center Freq: 1.754300000 GHz Re alue 30.00 dB Center Freq: 1.710700000 GHz Radio Std: None e
o Trig: Free Run AvglHold: 1010 e Trig: Free Rur AvglHold: 1010
#AFGain:Low #Anten: 30 dB Radio Device: BTS Ref Value| #F Gain:Low #Artten: 30 dB Radio Device: BTS Ref Value
Ref Offset 14 d8 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation Amnuanm.
30 d8] B0dB)
Scale/Div| Scale/Div
10.0dB 10.0 0B
Center 1.754 GHz Span 2.8 MHz Center 1.711 GHz Span 2.8 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms| #VBW 150 kHz Sweep 1.333 ms|
O p d Band d 0 Po dB O pied Band d o Po 0.8 dB
099 0919
o a Erro 30 of OBW Po eq Erro 0 of OBW Po 99.00
dB Bandwid B dB dB Bandwid dB 6 dB
More More|
10f2) e
e @ouery WNTERRUPTED ____ (psns 455 @ Query INTERRUPTED
[ Keysight Spectrum Analaer - Occupied BW [ Keyeight Spectrum Anabyzer - Occupied 84 o )
AL e 02:04:32 PM Ot 13, 2023 L i 2:04:42 PM Ot 13, 2023
Ref Value 30.00 dB Center Freq: 1.732500000 GHz Radio Std: None Ref Value 30.00 dBm Center Freq: 1754300000 GHz Radio Std: None
—— Trig: Free Run AvglHold: 1010 +~ Trig: Free Rur Avg[Hold: 1010
AFGainiow  #Atten: 30 d8 Radio Device: BTS #FGainiow  #Atten: 30 dB Radio Device: BTS RefValue
Ref Offset 14 dB Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Alt:nuinmb
[30 dB]
Scale/Div
10.0 0B
Center 1.733 GHz Span 2.8 MHz Center 1.754 GHz Span 2.8 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms| #Res BW 51kHz #VBW 150 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 20.8 dBm
1.1103 MHz
Transmit Freq Error 8.938 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.225 MHz x dB -26.00 dB
More|
10of2
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Report No.: BTL-FCCP-7-2212T004

64QAM-19957

64QAM-20175

T aysihe Specinam Ansbyaer - Booupied OW ) [ Keyeight Spactmim Anatyer - Occupsed OA o
AL e 02:04.25 PMOct 13, 2023 @ HEE T 02:0435 PMOCt 13,2023
Ref Value 30.00 dB Center Freq: 1.710700000 GHz Radio Std: None Ref Value 30.00 dB Center Freq: 1.732500000 GHz Radio Std: None ptel
Trig: Free Run AvglHold: 1010 v Trig: Free Run AvglHold: 10110
#FGain:Low #Auen: 30 dB Radio Device: BTS Ref Value| #IF GaincLow #Atten: 30 dB Radio Device: BTS. RefValue|
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation | Attenuation |
[30d8) [30 dB]
Scale/Div| Scale/Div
10.0 0B/ 10.0 B
Span 2.8 MHz; enter 1.733 GHz Span 2.8 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms| Res BW 51kHz #VBW 150 kHz Sweep 1.333 ms|
0 pied Bandwid otal Po 0.1 dB 0 pied Bandwid o 0 8 dB
00 029
a a Erro 99 %, of OBW Powe 99.00 © q Erro of OB 00
dB Bandwid 0 dB 6.00 dB dB Bandwid 0 dB 6.00 dB
More More|
1of2 10f2
M55 ) Query INTERRUPTED [ M55 9 Query INTERRUPTED
(25 Keyright Spectrum Anabycer - Occupied BW. cp
AL SEIN 02:04:45 PW Oct 13, 2023 -
Re alue 00 B Center Freq: 1.754300000 GHz Radia Std: None
o= Trig: Free Run AvglHold: 1010
AFGainiow  HAtten: 30dB Radio Device: BTS RefValue!
Ref Offset 14 d8 30.00 dBm
Ref 30.00 dBm
mnuatlol'l’
(30 d8)
Scale/Div|
10.0 0B
ICenter 1.754 GHz Span 2.8 MHz;
#Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms|
O pied B d d 0 Po 9dB
0969
a q Erro of OBW Po 99.00
dB Bandwid 8 dB 6.00 dB
More’
10f2

M5G ) Query INTERRUPTED @
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Report No.: BTL-FCCP-7-2212T004

LTE Band 4_3M

QPSK
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19965 1711.5 2.7112 19965 1711.5 2.935
20175 1732.5 2.7529 20175 1732.5 2.943
20385 1753.5 2.7383 20385 1753.5 2.957
16QAM
Frequency 99% Occupied Frequency .
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19965 1711.5 2.6969 19965 1711.5 2.920
20175 1732.5 2.7153 20175 1732.5 2.974
20385 1753.5 2.7137 20385 1753.5 2.925
64QAM
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19965 1711.5 2.7167 19965 1711.5 2.943
20175 1732.5 2.7375 20175 1732.5 2.947
20385 1753.5 2.7156 20385 1753.5 2.966
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Report No.: BTL-FCCP-7-2212T004

Spectrum Plot

QPSK-19965

QPSK-20175

[ Keysight Spactrum Anabyzer - Occupied BW.
AL

Conter Freq: 1.711500000 GHz
o Trig: Free Run

Avg|Hold: 1010

02:05:22PM Ot 13, 2023

Radio Std: None

e

[ Xeysight Spectmum Analyzer - Gccupied BW
R

Ref Value 30.00 dB

Center Freq: .1 732500000 GHz
Trig: Free Run AvglHold: 10110

02:0532 PM OCt 13, 20
Radio Std: Nene

MsE 3 Query INTERRUPTED

AFGainiow  HAuen: 30dB Radio Device: BTS RefValue fFGain:Low __ #Atten: 30 0B Radio Davics: BTS Ref Value.
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation Attenuation |
[30 48] [30 dB)
Scale/Div| Scale/Div
100 dB 10.0 dB
ICenter 1.712 GHz Span 6 MHz,
#Res BW 100 kHz #VBW 300 kHz #VBW 300 kHz Sweep 1ms
0 pied Bandwid otal Po 9 dB 0 P dwid otal Po dB
a q o 9.9 of OBW Po 99.00 % eq 0 8 of OBW Po 9
dB Bandwid b dB 6.00 dB dB Bandwid 9 dB 6.00 dB
More| More|
10f2 e
Wss @auery INTERRUPTED b [M58/63 Query INTERRUPTED
T Coraatt Specirom Aty - Gocupiad BW o el [ Keyeiaht Spectnom Anatyee - Qccupred W1 e
AL NSEN 02:05:42 P O L I 02:05:25 P Ot 13,2023
alue 30.00 dB Canter Freq: 1.763500000 GHz Radio Std: No R alue 30.00 dB Center Freq: 1711500000 GHz Radio Std: None
e Trig: Free Run AvglHold: 1010 e Trig: Free Rur Avg|Hold: 1010
AFGainiow  HAuen: 30dB Radio Device: BTS RefValue! fiFGain:Low __ #Atten: 30 dB Radio Device: BTS RefValue|
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation Attenuation |
[30d8) [30 dB]
Scale/Div| Scale/Div
10.0 dB 10.0 dB
ICenter 1.754 GHz Span 6 MHz,
WRes BW 100 kHz #VBW 300 kHz Res BW 100 kHz #VBW 300 kHz Sweep 1ms
0 pied Bandwid otal Po 8 dB 0 pied Bandwid otal Po 0.8 dB
3 bY96Y
a a o of OBW Po 99 .00 eq 0 8.0 of OBW Po 99.00
dB Bandwid 9 dB 6.00 dB dB Bandwid 920 dB 6.00 dB
More| More|
102 e
WS €3 Query INTERRUPTED (g status M55 €3 Query INTERRUPTED
T Coraatt Specirom Aty - Gocupiad BW O eyt S Aoty - Comupind T ]
AL SEIN 02:05:35 PM Oct 13, 2023 L I 02:05:45 P Ot 13, 2023
Ref Value 30.00 dB Center Freq: 1.732500000 GHz Radio Std: None Ref Value 30.00 dBm Center Freq: 1753500000 GHz Radio Std: None
= Trig: Free Run AvglHold: 1010 e Trig: Free Run AvglHold: 10110
#AFGain:Low #Atten: 30 dB Radio Device: BTS #F Gain:Low #Atten: 30 dB Radio Device: BTS Ref Value
Ref Offset 14 dB Ref Offset 14 dB 30.00 dEm|
Ref 30.00 dBm Ref 30.00 dBm
Alt:nulnmb
[30 dB]
Scale/Div
10.0 0B
ICenter 1.733 GHz Span 6 MHz,
#Res BW 100 kHz #VBW 300 kHz {Res BW 100 kHz #VBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 21.0 dBm
2.7137 MHz
Transmit Freq Error -98 Hz % of OBW Power 99.00 %
x dB Bandwidth 2.926 MHz xdB -26.00 dB
More|
102
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Report No.: BTL-FCCP-7-2212T004

64QAM-19965

64QAM-20175 |

M5G ) Query INTERRUPTED @

T aysihe Specinam Ansbyaer - Booupied OW ) [ Keyeight Spactmim Anatyer - Occupsed OA o
AL SEN 020528 PM 0t 13, 2023 & HEE 1 02:05:38 PM OCT 13, 2023
Ref Value 30.00 dB Center Freq: 1.711500000 GHz Radio Std: None Ref Value 30.00 dB Center Freq: 1.732500000 GHz Radio Std: None pid
Trig: Free Run AvglHold: 1010 v Trig: Free Run AvglHold: 1010
#FGain:Low #Auen: 30 dB Radio Device: BTS Ref Value| #IF GaincLow #Atten: 30 dB Radio Device: BTS RefValue|
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation | Attenuation |
[30d8) [30 dB]
Scale/Div| Scale/Div
100 dB 10.0 B
enter 1.733 GHz Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz Res BW 100 kHz #VBEW 300 kHz Sweep 1ms
0 pied Bandwid o 0 0.1 dB
a a Erro of OBW Po 99.00 q Erro 0 of OBW Po 00
dB Bandwid 9 dB 6.00 dB dB Bandwid dB 6.00 dB
More More|
10f2 1012
M55 ) Query INTERRUPTED [ M55 9 Query INTERRUPTED
(25 Keyright Spectrum Anabycer - Occupied BW. cp
AL SEIN 02:05:48 PM Ot 13, 2023 -
Re alue 00 B Center Freq: 1.753500000 GHz Radia Std: None
= Trig: Free Run AvglHold: 1010
AFGainiow  HAtten: 30dB Radio Device: BTS RefValue!
Ref Offset 14 d8 30.00 dBm
Ref 30.00 dBm
mnuatlon,
(30 d8)
Scale/Div|
100 dB
#Res BW 100 kHz #VBW 300 kHz
O pied B d d 0 Po 9dB
a q Erro 3 of OBW Po 99.00
dB Bandwid 96 dB 6.00 dB
More
10f2
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Report No.: BTL-FCCP-7-2212T004

LTE Band 4_5M

QPSK
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19975 1712.5 4.4922 19975 1712.5 4.868
20175 1732.5 4.5037 20175 1732.5 4.842
20375 1752.5 4.5035 20375 1752.5 4.893
16QAM
Frequency 99% Occupied Frequency .
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19975 1712.5 4.5114 19975 1712.5 4.840
20175 1732.5 4.5011 20175 1732.5 4.825
20375 1752.5 4.5215 20375 1752.5 4.857
64QAM
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19975 1712.5 4.5145 19975 1712.5 4.872
20175 1732.5 4.5102 20175 1732.5 4.823
20375 1752.5 4.5087 20375 1752.5 4.835
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Report No.: BTL-FCCP-7-2212T004

Spectrum Plot

QPSK-19975

QPSK-20175

[ Keysight Spactrum Anabyzer - Occupied BW.
AL

02:08:17 PM Ot 13, 2023

][ Koo Specmom Ansyeer - Gccupied B
5

123

0Z:08:27 PM O

Center Freg: 1.732500000 GHz Radio Std: Nene

MsE 3 Query INTERRUPTED

Ref Value 30.00 dB Center Freq: 1.712500000 GHz Radio Std: None Ref Value 30.00 dB
e Trig: Free Run AvglHold: 1010 = Trig: FreeRun AvglHold: 1010
AFGainiow  HAuen: 30dB Radio Device: BTS RefValue fFGain:Low __ #Atten: 30 0B Radio Davics: BTS Ref Value.
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
.Itnenuauon’ Attenuation |
[30 48] [30 dB)
Scale/Div| Scale/Div
100 dB 10.0 dB
ICenter 1.713 GHz Span 10 MHz
#Res BW 150 kHz #VBW 470 kHz #VBW 470 kHz Sweep 1ms
O 4 dB d d o Po dB O P d d o Po 8 dB
4 49 4 50
a q Erro 68 of OBW Po 99.00 % a eq Erro 6.8 of OBW Po 9
dB Bandwid 868 dB 6.00 dB dB Bandwid 8 dB 6.00 dB
More| More|
10f2 e
#s €3 Guery INTERRUPTED [ M55 9 Query INTERRUPTED
T Coraatt Specirom Aty - Gocupiad BW o el [ Keyeiaht Spectnom Anatyee - Qccupred W1 ]
AL NSEN 02:08:37 P O L I 02:08:20 PM Ot 13,2023
alue 30.00 dB Canter Freq: 1.762600000 GHz Radio Std: No R alue 30.00 dB Center Freq: 1712500000 GHz Radio Std: None
e Trig: Free Run AvglHold: 1010 e Trig: Free Rur Avg|Hold: 1010
AFGainiow  HAuen: 30dB Radio Device: BTS RefValue! fiFGain:Low __ #Atten: 30 dB Radio Device: BTS RefValue|
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation Attenuation |
(30 d8) [30 dB)
Scale/Div| Scale/Div
10.0 dB 10.0 dB
ICenter 1.753 GHz Span 10 MHz
#Res BW 150 kHz #VBW 470 kHz Res BW 150 kHz #VBW 470 kHz Sweep 1ms
0 pied Bandwid otal Po 9 dB 0 pied Bandwid otal Po 0.8 dB
4.50 4 4
a a Erro of OBW Po eq Erro 6 of OBW Po 99.00
dB Bandwid 89 dB dB Bandwid 840 dB 6.00 dB
More| More|
102 e
M5 €3 Query INTERRUPTED Cgsatus SR ITER ROETED
T Coraatt Specirom Aty - Gocupiad BW O eyt S Aoty - Comupind T =
AL SEIN 02:08:30 PW Oct 13, 2023 L I 02:08:40 P Ot 13, 2023
Ref Value 30.00 dB Center Freq: 1.732500000 GHz Radio Std: None Ref Value 30.00 dBm Center Freq: 1.752500000 GHz Radio Std: None
= Trig: Free Run AvglHold: 1010 e Trig: Free Ru AvglHold: 10110
#AFGain:Low #Atten: 30 dB Radio Device: BTS #F Gain:Low #Atten: 30 dB Radio Device: BTS Ref Value
Ref Offset 14 dB Ref Offset 14 dB 30.00 dEm|
Ref 30.00 dBm Ref 30.00 dBm
Alt:nuinmb
[30 dB]
Scale/Div
10.0 0B
‘Center 1.733 GHz Span 10 MHz
#Res BW 150 kHz #VBW 470 kHz Res BW 150 kHz #VBW 470 kHz Sweep 1ms
Occupied Bandwidth Total Power 20.9 dBm
4.5215 MHz
Transmit Freq Error 15.900 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.857 MHz xdB -26.00 dB
More|
102
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64QAM-19975

64QAM-20175

5 €3 Query INTERRUPTED [sranue

T aysihe Specinam Ansbyaer - Booupied OW ) [ Keyeight Spactmim Anatyer - Occupsed OA o
AL SEN 02:08:23 P4 0ct 13, 2023 & HEE 1 02:08:33 M OCT 13, 2023
Ref Value 30.00 dB Center Freq: 1.712500000 GHz Radio Std: None Re e 30.00 dB Center Freq: 1.732500000 GHz Radio Std: None pid
Trig: Free Run AvglHold: 1010 v Trig: Free Run AvglHold: 1010
#FGain:Low #Auen: 30 dB Radio Device: BTS Ref Value| #IF GaincLow #Atten: 30 dB Radio Device: BTS RefValue|
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation | Attenuation |
[30d8) [30 dB]
Scale/Div| Scale/Div
100 dB 10.0 B
Center 1.733 GHz Span 10 MHz,
#Res BW 150 kHz #VBW 470 kHz #Res BW 150 kHz #VBW 470 kHz Sweep 1ms
0 pied Bandwid otal Po 9.7 dB 0 pied Bandwid o 0 0.3 dB
4 4 4 |
a a Erro 9 of OBW Po 99.00 q Erro 66 of OBW Po
dB Bandwid 8 dB 6.00 dB dwid ds 6.00 dB
More More|
10f2 1012
M55 ) Query INTERRUPTED (g smatus 455 ¢ Query INTERRUPTED
BB Keyright Spectrum Analyeer - Occupied W =
AL SEIN 02:08:43 M Oct 13, 2023 -
Re alue 00 B Center Freq: 1.752500000 GHz Radia Std: None
= Trig: Free Run AvglHold: 1010
AFGainiow  HAtten: 30dB Radio Device: BTS RefValue!
Ref Offset 14 d8 30.00 dBm
Ref 30.00 dBm
mnuatlon,
(30 d8)
Scale/Div|
100 dB
#Res BW 150 kHz #VBW 470 kHz
O pied B dwid 0 Po B
4.508
a q Erro 0.398 of OBW Po 99.00
dB Bandwid 8 dB 6.00 dB
More
10f2
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Report No.: BTL-FCCP-7-2212T004

LTE Band 4_10M
QPSK
Frequency 99% Occupied Frequency ,
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20000 1715 8.9553 20000 1715 9.531
20175 1732.5 8.9588 20175 1732.5 9.427
20350 1750 8.9456 20350 1750 9.459
16QAM
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20000 1715 8.9379 20000 1715 9.437
20175 1732.5 8.9340 20175 1732.5 9.468
20350 1750 8.9288 20350 1750 9.459
64QAM
Frequency 99% Occupied Frequency :
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20000 1715 8.9674 20000 1715 9.481
20175 1732.5 8.9972 20175 1732.5 9.504
20350 1750 8.9364 20350 1750 9.444
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Report No.: BTL-FCCP-7-2212T004

Spectrum Plot

QPSK-20000

QPSK-20175

Ref Offset 14 dB
Ref 30.00 dBm

#VBW 620 kHz

5 €3 Query INTERRUPTED [sranue

Ref Offset 14 dB.
Ref 30.00 dBm

P Ay

Span 20 MHz,

#Res BW 200 kHz #VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 20.9 dBm

8.9288 MHz
25.803 kHz
9.459 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Keysight Spectrum Analyzer - Occupied BW il Keysight Spectriam Analyzer - Occupied BW e ==
AL 02:09:08 PM Gt 13, 2023 AL R e 02.09:18 M Dct 13,2023
Ref Value 30.00 dB Center Freq: 1.715000000 GHz Radio Std: None Ref Value 30.00 dB Center Freg: 1.732500000 GHz Radio Std: Nane i
e Trig: Free Run AvglHold: 1010 o Trig: Free Run Avg|Held: 10110
AFGainiow  HAuen: 30dB Radio Device: BTS RefValue FGainiow  #Aften: 30 dB Radio Device: BTS Ref Value
Ref Offset 14 d8 30.00 dBm Ref Offset 14 dB 30,00 dBim
Ref 30.00 dBm Ref 30.00 dBm
Attenuation Aﬂanmﬁon.
[30 48] [30 d8]
Scale/Div Scale/Div
100 dB
ICenter 1.715 GHz Span 20 MHz
HRes BW 200 kHz #HVBW 620 kHz #VBW 620 kHz Sweep 1ms
0 pied Bandwid otal Po dB
O 8.9588
a q Erro 88 of OBW Fo 99.00 % q Erro 016 » of OBW Powe 99.00 %
dB Bandwid 9 dB 6.00 dB dB Bandwid 9 dB 6.00 dB
More More
10f2 10f2
M55 €3 Query INTERRUPTED [T usG €3 Query INTERRUPTED
o Koyt Spectnam Anlyzer - Ocoupued W o Tl Keysigh Spectnam Anatyoer - Gecopied 6 rem =
AL 02:09:27 PMOCL 13,2023 AL 02:09:11 M Oct 13, 2023
Ref Value 30.00 dB Center Freq: 1.750000000 GHz Radio Std: None Ref Value 30.00 dB Center Freg: 1.715000000 GHz Radio Std: Nane i
Trig: Free Run AvglHold: 1010 e Trig: Free Run Avg|Held: 10110
AFGainiow  HAuen: 30dB Radio Device: BTS RefValue FGainiow  #Aften: 30 dB Radio Device: BTS Ref Value
Ref Offset 14 d8 30.00 dBm Ref Offset 14 dB 30,00 dBim
Ref 30.00 dBm Ref 30.00 dBm
Amnuaﬂm»
(30 d8)
Scale/Div
100 dB
Span 20 MHz
#Res BW 200 kHz #VBW 620 kHz #VBW 620 kHz Sweep 1ms
O pied Bandwid 0 Po 9dB
8.9456
a q Erro 80 of OBW Po 99.00
dwid 9.459 de 6.00 dB d dwid dB 6.00 dB
More More
10f2 10f2
M55 ) Query INTERRUPTED [ 55 & Query INTERRUPTED
o Keyught Spectram Anlyzer - Ocoupsed W B Reyeight Spvctm Analyzer - Occupied B rem =
AL SEIN 02:09:21 PM Oct 13, 2023 L 02:09:31 M Oct 13, 2023
Ref Value 30.00 dB Center Freq: 1.732500000 GHz Radio $td: None Ref Value 30.00 dBm Center Freq: 1.750000000 GHz Radio Std: None pid
= Trig: Free Run AvglHold: 1010 % Trig: Free Run Avg|Hold: 1010
AFGainiow ___ #Atten: 30 d8 Radio Device: BTS MFGainiow  #Amen: 30 dB Radio Device: BTS Ref Value
30.00 dBm

|

Attenuation N
[30dB]

Scale/Div
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Report No.: BTL-FCCP-7-2212T004

64QAM-20000

64QAM-20175 |

5 €3 Query INTERRUPTED [sranue

T aysihe Specinam Ansbyaer - Booupied OW = o Keysght Spectum Anahyr - Occupied OA o
AL SEN 02:09:14 PM0CL 13, 2023 & HEE 1 02:09:24 M OCE 13, 2023
Ref Value 30.00 dB Center Freq: 1.715000000 GHz Radio Std: None pid Ref Value 30.00 dB Center Freq: 1732500000 GHz Radio Std: None pid
Trig: Free Run AvglHold: 1010 v Trig: Free Run AvglHold: 1010
#FGain:Low #Auen: 30 dB Radio Device: BTS Ref Value| #IF GaincLow #Atten: 30 dB Radio Device: BTS Ref Value
Ref Offset 14 d& 30.00 dBm Ref Offset 14 dB 30.00 dBm
Ref 30.00 dBm Ref 30.00 dBm
Attenuation | Attenuation |
[30d8) [30 dB]
Scale/Div| Scale/Div
100 dB 10.0 dB
‘Center 1.733 GHz Span 20 MHz,
#VBW 620 kHz #Res BW 200 kHz #VBW 620 kHz Sweep 1ms
0 pied Bandwid otal Po B 0 pied Bandwid o 0 0.1 dB
0 Q 2 99
O 0 4 O
a q Erro of OBW Po 99.00 © q Erro 8.00 of OBW Po
dB Bandwid 9.48 dB 6.00 dB dwid 98.50 dB 6.00 dB
More| More|
10f2 1012
M55 ) Query INTERRUPTED (g smatus 455 ¢ Query INTERRUPTED
(25 Keyright Spectrum Anabycer - Occupied BW. cp
AL SEIN 02:09:34 M Oct 13, 2023 -
Re alue 00 B Center Freq: 1.750000000 GHz Radia Std: None
= Trig: Free Run AvglHold: 1010
AFGainiow  HAtten: 30dB Radio Device: BTS RefValue!
Ref Offset 14 d8 30.00 dBm
Ref 30.00 dBm
mnuatlorl’
(30 d8)
Scale/Div|
100 dB
#VBW 620 kHz
O pied B d d 0 Po 9 B
8.9364
a q Erro 9.478 of OBW Po 99.00 %
dB Bandwid 9 dB 6.00 dB
More
10f2
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3L

Report No.: BTL-FCCP-7-2212T004
LTE Band 4_15M
QPSK
Frequency 99% Occupied Frequency _
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20025 1717.5 13.349 20025 1717.5 14.15
20175 1732.5 13.404 20175 1732.5 14.19
20325 1747.5 13.411 20325 1747.5 14.15
16QAM
Frequency 99% Occupied Frequency .
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20025 1717.5 13.408 20025 1717.5 14.27
20175 1732.5 13.434 20175 1732.5 14.25
20325 1747.5 13.424 20325 1747.5 14.19
64QAM
Frequency 99% Occupied Frequency _
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20025 1717.5 13.358 20025 1717.5 14.13
20175 1732.5 13.444 20175 1732.5 14.18
20325 1747.5 13.403 20325 1747.5 14.16
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